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TEST REPORT DECLARE

Applicant ;|| HFCL Limited

Address .|| Plot no. 38, Institutional Area, Sector 32,Gurgaon-122001

WiFi Access Point — Dual Band 2x2: 2 Wi-Fi 6 Outdoor Access Point
(AP) with external Antenna in 2.4Ghz & 5Ghz Band

Equipment under Test

Model No :|| iondxe

Trade Mark
Manufacturer ;| HFCL Limited
Address ;|| Plot no. 38, Institutional Area, Sector 32,Gurgaon-122001

Test Standard Used: FCC Part 15E 15.407
Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules
v02r01 .

We Declare:
The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the

configuration tested the equipment complied with the standards specified above. The test results are contained in this test
report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the accuracy and
completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: AAEMT/EMC/210223-03-04
Date of Test: Feb. 23 ~ Mar. 26, 2021 Date of Report: [Apr. 09, 2021

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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1. SUMMARY OF TEST RESULTS

The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E
Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC §15.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC 815.209(a), 15.407(b) PASS
26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC 8407(a)(1) PASS
Band Edges FCC §2.1051, §15.407(b) PASS
Power Spectral Density FCC §15.407(a)(1) PASS
Spurious Emissions at Antenna Terminals FCC 82.1051, §15.407(b) PASS
Antenna Requirement FCC §15.203 PASS
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2. GENERAL TEST INFORMATION

2.1. DESCRIPTION OF EUT

. |WIiFi Access Point — Dual Band 2x2: 2 Wi-Fi 6 Outdoor Access Point

EUT Name " |(AP) with external Antenna in 2.4Ghz & 5Ghz Band
Model Number : |iondxe

48VDC (nominal), 0.6A input through PoE
Power supply : [Input: 100~240VAC, 50~60Hz

Output: 48VDC (nominal), 0.6A

WiFi:

802.11a/n(HT20)/ac(VHT20)/ax(HE20):
5180MHz~5240MHz; 5745MHz~5825MHz
Operation frequency : 1802.11n(HT40)/ac(VHT40)/ax(HE40):
5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80)/ax(HE80):

5210MHz; 5775MHz

802.11a/n: BPSK/QPSK/16QAM/64QAM

Azl aliiag * |802.11ac/ax: BPSK/QPSK/16QAM/64QAM/256QAM
802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS8

Data Rate ~1802.11ac(VHT40/80):MCS0-MCS9

" 1802.11n(HT20):MCS0-MCS7;
802.11n(HT40):MCS0-MCS7;
802.11ax(VHT20/40/80):MCS0-MCS9

Antenna Type : |External Antenna

Antenna gain : |6dBi

H/W No. T IN/A

S/W No. T IN/A

Battery T N/A

Date of Receipt . |Feb. 23, 2021
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Channel List
802.11a/n/ac/ax (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 -- -- -- -- -- --
802.11n/ac/ax (A0MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH?2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
802.11ac/ax (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - - 155 5775
2.2. ACCESSORIES OF EUT
Descrlptlo_n of Shielded Type Ferrite Core Length
Accessories
2.3. ASSISTANT EQUIPMENT USED FOR TEST
I?escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
DC Power Supply JUNKE JK1504K - 20181126-43
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No Test Equipment Manufacturer Model No Serial No Cal. Date Cal. Due Date
1 | Spectrum Analyzer R;’:;;;Zd FSP40 101163 2020/12/11 2022/12/10
2 Loop antenna DAZE Beijing ZN30900C 18052 2020/01/29 2022/01/28
3 | Hi power horn antenna DAZE Beijing ZN30700 18012 2020/01/30 2022/01/29
4 Horn antenna DAZE Beijing ZN30702 18006 2020/01/30 2022/01/29
5 Horn antenna DAZE Beijing ZN30703 18005 2020/01/30 2022/01/29
6 Preamplifier KELIANDA LNA-0009295 - 2021/01/13 2022/01/13
7 Preamplifier KELIANDA CF-00218 - 2021/01/13 2022/01/13
8 Bi conical Antenna DAZE Beijing ZN30505C 17038 2020/01/28 2022/01/29
9 EMI-RECEIVER Schwarzbeck FCKL 1528194 2021/01/13 2022/01/13
10 Spectrum Analyzer ADVANTEST R3361 - 2021/01/13 2022/01/13
11 LISN Kyoritsu KNW-407 8-1789-5 2021/01/13 2022/01/13
12 Network-LISN Schwarzbeck NNBM8125 81251314 2021/01/13 2022/01/13
13 Network-LISN Schwarzbeck NNBM8125 81251315 2021/01/13 2022/01/13
14 |  PULSELIMITER Rohde and ESH3-22 100681 2019/05/13 | 2021/05/12
Schwarz
15 50QCoaxialSwitch DAIWA 1565157 - 2019/05/13 2021/05/12
16 50QCoaxialSwitch - - - 2019/05/13 2021/05/12
g7 | Wireless rj;f:f' power DARE! RPR3006W | RFSW190220 | 2021/01/13 | 2022/01/13
18 Signal Generator KEYSIGHT N5181A 512071 2021/01/13 2022/01/13
19 | RF VectorSignal Keysight N5182B 512094 2021/01/13 2022/01/13
Generator

20 Spectrum analyzer R&S FSV-40N 101385 2021/01/13 2022/01/13
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No Test Equipment Manufacturer Model No Serial No Cal. Date Cal. Due Date
o1 | Radio C?gl’::”'cat'on R&S CMW 500 124589 2019/5/15 2021/5/14
. 837017/004
22 Signal Generator R&S SMP02 836503/005 2019/5/15 2021/5/14
23 DC Power Supply Guanker JK15040K TNC;/;ZTS/C/ 0 2020/2/2 2022/2/1
o4 | Pro-Temp & Humi. MENTEK MHP-150-1C | MAAOBLLZS 2020/2/2 2022/2/1
chamber 01
25 Attenuators AGILENT 8494B - - -
26 Attenuators AGILENT 8495B - - -
9|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

m

AA Electro Magnetic Test Laboratory Private Limited %7~ [AccrebiTeD)
M “Dorly et NN :
Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST
EUT
3.2. TEST ENVIRONMENT CONDITIONS
During the measurement the environmental conditions were within the listed ranges:
Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa
3.3. MEASUREMENT UNCERTAINTY
No. Item Uncertainty
1 Conducted Emission Test 2.70dB
2 Radiated Emission Test 3.09dB
3 RF power, conducted 2.46dB
4 RF power density, conducted 2.24dB
5 Spurious emissions, conducted 2.71dB
6 All emissions, radiated(<1G) 3.08dB
7 All emissions, radiated(>1G) 3.090B
Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum |\ |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not exceed
17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the
horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17
dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density shall
not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with directional gain
up to 23 dBi without any corresponding reduction in the maximum conducted output power or maximum power spectral
density. For fixed point-to-point transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in
maximum conducted output power and maximum power spectral density is required for each 1 dB of antenna gain in excess
of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain directional antennas are
used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional

gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density shall
be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If

transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi..
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4.3. TEST PROCEDURE

( For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures make use

of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in 8 15.407(a)(5). For devices operating in the
band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum analyzers do not have 500
kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500 kHz,
“provided that the measured power is integrated over the full reference bandwidth” to show the total power over the
specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are performed using a reduced resolution
bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz bandwidth, the following adjustments to the
procedures apply:

a) Set RBW > 1/T, where T is defined in section I1.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured result,
whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured result,
whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or are

corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.¢) and 5.d) above, since

RBW=100 KHZ is available on nearly all spectrum analyzers.

12|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

N
:\\¥—’///3— %
N . —— SR

i AA Electro Magnetic Test Laboratory Private Limited % 7= 5 [accrepiren)
TR

Certificate#5593.01

m

Report No.: AAEMT/EMC/210223-03-04

4.4. TEST RESULT

CH. No. Frequency p(c;vg?; /(:\:ﬁ;y ( dBl;r:T\;ltHz) Result
TX 802.11a Mode
CH36 5180 6.50 17 Pass
CH44 5220 5.71 17 Pass
CH48 5240 4.94 17 Pass
CH 149 5745 12.04 30 Pass
CH 157 5785 13.11 30 Pass
CH 165 5825 13.86 30 Pass
TX 802.11n20 Mode
CH36 5180 6.66 17 Pass
CH44 5220 5.95 17 Pass
CH48 5240 3.01 17 Pass
CH 149 5745 12.98 30 Pass
CH 157 5785 12.75 30 Pass
CH 165 5825 13.21 30 Pass
TX 802.11ac20 Mode
CH36 5180 4.98 17 Pass
CH44 5220 4.11 17 Pass
CH48 5240 3.78 17 Pass
CH 149 5745 11.57 30 Pass
CH 157 5785 12.55 30 Pass
CH 165 5825 13.20 30 Pass
TX 802.11ax20 Mode
CH36 5180 6.67 17 Pass
CH44 5220 5.95 17 Pass
CH48 5240 3.97 17 Pass
CH 149 5745 12.28 30 Pass
CH 157 5785 12.97 30 Pass
CH 165 5825 14.94 30 Pass
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CH. No. Frequency p(c()jv;rr] /(:\:ﬁ;y ( dBl;r:T\;ltHz) Result
TX 802.11n40 Mode
CH38 5190 2.27 17 Pass
CH46 5230 1.55 17 Pass
CH151 5755 9.90 30 Pass
CH159 5795 11.06 30 Pass
TX 802.11ac40 Mode
CH38 5190 2.80 17 Pass
CH46 5230 0.96 17 Pass
CH151 5755 9.42 30 Pass
CH159 5795 10.45 30 Pass
TX 802.11ax40 Mode
CH38 5190 3.33 17 Pass
CH46 5230 1.91 17 Pass
CH151 5755 10.08 30 Pass
CH159 5795 10.10 30 Pass
CH. No. Frequency p(zvé?; /?\;T_T;;y ( dBIr_r:;T\/IItHz) Result
TX 802.11ac80 Mode
CH42 5210 1.92 17 Pass
CH155 5775 10.39 30 Pass
TX 802.11ax80 Mode
CH42 5210 1.09 17 Pass
CH155 5775 10.08 30 Pass
14|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

Test plots as followed:

802.11a
Channel: 36

Spectrum I

Ref Level 30,00 cam

M AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/EMC/210223-03-04

W
\\\\\‘\ | /'l/,'/

‘s,

6

)
W

e e

3
%7~ [ACCREDITED
Dyt W
Certificate#5593.01

%]

- RAW 1 MHz

jo AL 408 SWT 5.7 uz w VBW 3 MHz

@ 1Rm Max

Mode Auto FFT

20 dBen

M1[1]

6,50 ¢Bm

5. 1727630 GHa

10 dier

e I

N ———e U
0 g8m -

Tl

b

P

CF 5,18 GHz

691 pts
Markar

i Type | Ref | Trc | X-value | Y-value |
ML 1l

Function |

5172764 GHZ |

6,50 d8m |

Channel: 44
Spectrum I

Ref Lavel 30.00 c8m

Function Result

Spon 40.0 MHz

[#]

w RAW 1 MHz

po Att 4008 SWT 5.7 uz » VBW 3 MH:

Mode Auto FFT
@ 1Rm Max

M)
20 dien

5,71 dBm

10 dBem

N.2160640 GH2

0.8m v, —

e
oy

/
10 dim .

-20 dior

30 dam

.

P g
30 i

-

<50 dBmy

-£0 dber

CF 5,22 GHz

691 pts
Markar

Type | Ref | Trec | X-value | Y-value |
M1 1

Function |

5.215064 Gz 5.71 dsm
—
-

-

Datey JZ.MAR.Z0Z)

15|Page

Spon 40.0 MMz

Functlon Resuit I‘

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

?J

J Measuring... - ’ m"‘hu' i

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

W
\\\\-‘\ | /'l/,’/

>

0
(7
N

6

N

M AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/EMC/210223-03-04

S NS
%7~ [ACCREDITED

/”Inln\\‘\\\

Certificate#5593.01

Channel: 48
o
Spectrum l I v J
Ref Lavel 30.00 c8m w RAW 1 MHz
b AL 4008 SWT 5.7 uz » VBW 3MHT  Mode Auto FFT
@ 1Rm Max
M1 4.94 dBm
N.2343850 GH2)
20 dBeny
10 déemn -
“\_x‘l‘- B e e -o--~---~.-"—'\v,».
0 @&m
4 \
// \..
-10 dam y, -
4 ~
20 diorr =
20 der ; /.’ S
7~ N
e wnd - b —— |
=40 din
50 diir
€0 dém
CF 5,24 GHz 691 pts Span 40.0 MHz
Markar {
|
Type | Ref | Tre | X-value | Y-value |  Function | Functlon Result II
M 1 5.234305 GHz 4.04 dom _
v
L J1 J Measuring.., - “ m""!’" A
Dated IZ.MAR.20Z1 9833833
Channel: 149
Spectrum [u\:{:J
Ref Lavel 30.00 c8m w RABW 1 MH:
o AL 4008  SWT 5.7 uz » VBW 3MHT  Mode Auto FFT
@ 1AM Max
ML) 12,04 d8m
5.737 7060 GHz
20 dieny
M1
X —~
10 dBemr — b———p——— —— —
/ \
0 @& m vi N\
S \
-10 dem —
v
~29 diory N
.20 dm - AN
S
-4 dien —
<50 dBmy
&0 dbrr
CF 5,745 GHz 691 pts Spon 40.0 MH2z
Markar |
Type | Ref | Trec | X-value | Y-value |  Function | Function Result I‘
M1 1 5.737706 GHx 12.04 d8m
—
- —
Dated JZ.MAA

Measuring.., - ’ m"_,‘ml ‘é

16|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

0
(7
)

N

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

77~ [AcCcReDITED

/”Inln\\‘\\\

il

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04

Channel: 157
Spectrum I |"\§'J
Ref Level 30.00 cam w RAW 1 MH?
o At 4008 SWT 5.7 uz w VBW 3IMHZ  Mode Auto SFT
@ 1Rm Max
M1[1] 1211 g0
5.7796730 GHz
20 dim
M1
X o T
10 dBem el =
/ N
,/’ b
0 d8m . \
/ \
P \
-10 dbm , < 4 <
-20 dim LS
A2 7R
l/ >
-3 dim—1—*
= .—/, Rl —— R
b So
.40 darmy
50 dém
-60 dim
CF 5,785 GHz 691 pts Spon 40.0 MHz
Marker |
| Type | Ref | Trc | X-value | Y-value | Function | Function Result |
(T i 5.77967% GHz | 13.11 dBm | 1 _
— m
L JL T RN e st
atel HAF i
Channel: 165
Spectrum Iu\',"'J
Ref Level 30.00 cam w RAW 1 MH
po Att 408 SWT 5.7 us » VBW 3 MH:  Mode Auto FFT
@ 1Rm Max
M1[1] 12,06 ¢hm
58224530 GHz
20 deen -
e e~
10 diewr 7 Y
/ \
05 / *
o5 - iy
N\
-10 dbm e
20 i ———— —
e - ——
30 dbm
.40 d8rmy
50 dimy
-60 dim
CF 5,825 GHz 691 pts Spon 40.0 MHz
Marker j
| Type | Ref | Trc | X-value | Y-value | Function | Function Result |
- 1 5.022453 GHz | 13,05 dBm | ] |
- .
L JL ] e - w [
Batel 37,MAR

17|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

0
(7
)

N

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

77~ [AcCcReDITED

/”Inln\\‘\\\

il

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04

802.11n20
Channel: 36
Spectrum l I"\,’.'J
Ref Lavel 30.00 c8m w RAW 1 MHz
b AL 40 d8  SWT 5.7 uz » VBW 3MH:  Mode Auto FFT
@ 1Rm Max
ML) 6,66 dBm
5.1842840 GH2)
20 dBeny
12 dBemr ~—
B R e 4_,-‘1\.-—.-\_,_/ N
0 cBm / S
/ \,
-30 dem AL A
J X
> \
-20 diory - -
7 N
30 dim - —
K ” ‘\\
»:‘E‘;g‘_”-d' -
<50 dBiry
-e0 dém
CF 5.18 GHz 691 pts Spon 40.0 Mz
Markar {
Type | Ref | Tre | X-value | Y-value |  Function | Functlon Result Ii
Wi 1 5 184284 Gz 6,66 dom _
v
L JL

Dated JIZ.MAR

Channel: 44
Spectrum I

u.nJ

Vv
Ref Laevel 30.00 cBm w RAW 1 MHz

o Al

40 d8  SWT 5.7 uz » VBW 3MH:  Mode Auto FFT
@ 1Rm Max

ML 5.95 dam
20 dBen

N.2104110 GH2

E g

e W

/ X
-10 d@rmy 7 ‘

-20 dior

o
&
3

=~

30 dém —

Y,

L
-40 divn

<50 dBmy

-£0 dber

CF 5,22 GHz 691 pts
Markar

| Type | Ref | Trc | X-value | Y-value |  Function | Function Result Ii
M1 1 5216411 GHr 5.95 d8m
—

—

Spon 40.0 MMz

-

J Measuring.., - ’ m“:‘m'! A
Dated JZ . MAR.20Z)

18|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

‘s,

)
Y

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

1,/“,

2, //;\\\ [ACCREDITED
Dl W
Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

Channel: 48

Spectrum

o
v
Ref Level 30.00 c8m » RAW 1 MHz

po Att 4005 SWT 5.7 uz » VBW 3MHT  Mode 2uto FFT
@ 1RM Max

M) 2.01 dBm
N.208 1480 GH2
20 dieny

10 dBem

M1
I .
0 ®m = m —

P
-

e

b

CF 5.24 GHz 691 pts
Markar

Type | Ref | Tre | X-value | Y-value |  Function | Functlon Result II
M1 1 5,239140 GHr 3.01 d8m

Spon 40.0 MHz

-
L - N\

Pated JZ . MAR.Z0OZ)

Channel: 149
Spectrum I

[ J
v
Ref Level 30,00 c&m » RAW 1 MH:

jo AL 40 i SWT 5.7 uz » VBW 3 Mz
@ 1Rm Max

Mode Auto FFT

M1[1] 12,90 $Hm
5.7971270 GHa
20 dBen

10 dBen — —

0 cBm L

\\
-10 dbm L

-2 dam

-2 dim 4,' \

40 d8ry

<50 dimy

-60 dim

CF 5.745 GHz 691 pts
Marker

} Type | Ref | Trc | X-value |
M1 T

Spon 40.0 MHz

Y-value |__Function | Function Result |
5,737127 GHz | 12,98 d8m | | |
-~
L JL | Measuring... - = m.mlm' i
atel HA

19|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

>

'/’/
W

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

77~ [AcCcReDITED

/”Inln\\‘\\\

il

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04

Channel: 157
Spectrum l

(-]
v
Ref Level 30.00 c8m - RAW 1 MHz
po At

4008 SWT 5.7 uz » VBW 3 MHZ
@ 1RM Max

Mode Auto FFT

M1 12,756 dbm
N.7823370 GH2
20 dien
M1

s o
10 dBenr a

— e S B

0 &m

Y
-10 dém ,

-9 diory

_ =

T
-40 A

<50 dimy

-£0 dém

CF 5,785 GHz 691 pts Span 40.0 MHz
Markar
‘ Type | Ref | Tre |

MI 1

X-value | Y-value | Function |
5. 762337 GMr 12.75 d8m

Functlon Result Ii

- 4L

Dated Z.MAR. 202} a4 $30

Channel: 165
Spectrum I

k3

Vv
Ref Laevel 30.00 c8m w RAW 1 MHz

b ALt 4008 SWT 5.7 uz » VBW 3 MH:

@ 1Rm Max

Mode Auto FFT

ML) 19,21 dam)|
20 dien

5.6231480 GHz
M3

o Mo e =
10 dBen - -

-20 diory

\
P ¥
30 dim

-40 A

<50 dBmy

-£0 dber

CF 5,025 GHz 691 pts Span 40.0 MHz

Markar

‘ Type | Ref | Trc | X-value |___Y-value | Function |

MI 1 5.823148 Gz 13.21 deém
—

—a

Functlon Resuit I‘

-

J Measuring.., - ’ mu-am' ‘;é
Datsd ZMAR . 20Z)

20|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

>

'/’/
W

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

77~ [AcCcReDITED

/”Inln\\‘\\\

il

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
802.11ac20
Channel: 36
Spectrum ["E’]
Ref Level 30.00 c&m w RAW 1 MH:
b Al 408 SWT 5.7 uz » VBW I MHZ  Mode Auto FFT
@ LRm Mas
™M1[1] 4,90 #0m|
51833990 GHa|
20 den
10 diy Y
i Bl s
—a— A |
0 d8m ’,’ -
e \
-10 db // X
/ N
-20 dim -
-2 dbm —< - <
/ N
Bl e M A
=30 dam— ——
50 dirr
-60 dim
CF 5.18 GHz 691 pts Spon 40.0 MHz
Marker |
| Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
- T 5.104330 GHz | .00 dBm | ! ]
L JL L e nno
atel HAF | q61

Channel: 44
Spectrum I

(=]

v
Ref Level 30.00 cam - RAW 1 MHz

o At 4D SWT 5.7 uz » VBW 3 MHz

@ 1Rm Max

Mode Auto FFT

™M1[1] 4.11 ¢Bm
20 dBen

5., 2125330 GHa

10 dier

1 e
0 gBm

20 gm =0

-

" N
./" 3
-20 dirr -

-2 dbm

b —

-
40 dary

Lo~

50 dimy

-60 diim

CF 5.22 GHz 691 pts
Marker

Spon 40.0 MHz
} Type | Ref | Trc |
ML 1!

X-value | Y-value |  Function | Function Result |
5212833 GHz | 4.11 d8m |

JL J Measwring... - n m"m"l @

21|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

22 |Page

M AA Electro Magnetic Test Laboratory Private Limited

W
\\\\-‘\ | /'l/,’/

0
(7
)

6

N

W e IS
S N
9/’1/_\/—\ ~

/’rl..l..\\‘\\\
Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04

Channel: 48
Spectrum l I"\,’.'J
Ref Lavel 30.00 c8m w RAW 1 MHz
ho AL 4008 SWT 5.7 uz » VBW 3MHT  Mode Auto FFT
@ 1Rm Max
M) .78 dBm
N.2320480 GH2)
20 dBeny
10 déen ——
e T T e B B
‘|
10 dam i \_
/ \
/ \
-20 dim ™
7 \
30 dém — »
/ N,
e o e
=40 din
<50 dBmy
-e0 dém
CF 5,24 GHz 691 pts Span 40.0 MHz
Markar {
|
Type | Ref | Tre | X-value | Y-value |  Function | Functlon Result II
Mi 1 5,232640 GHr 3.78 dBm _
v
L JL Measuring.., - “ m" MI A
Pated JZ.MAR.20Z) 144
Channel: 149
Spectrum [u\:{:J
Ref Lavel 30.00 c8m w RABW 1 MH:
o AL 4008  SWT 5.7 uz » VBW 3MHT  Mode Auto FFT
@ 1AM Max
M) 11,67 dam)|
1.7483000 GHz
20 dieny
ML
10 dBemr - = v che X =
0.6 .‘/ \x
m
’ \
N\
-10 darm R
N
~29 diory -
/ \
X R
+30 dEm—p= ~
gy ) S
-40 din -
<50 dBmy
&0 dbrr
CF 5,745 GHz 691 pts Spon 40.0 MH2z
Markar |
Type | Ref | Trec | X-value | Y-value | Function | Function Result I‘
M1 1 5.7483 GHx 11,57 d8m
’
L il ¢ J Measuring.., - ’ u"_‘-w' ‘é
Dated JZ . MAR.20Z) 144t

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

lACCREDITED


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

'/’/
\ W

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

77~ [AcCcReDITED

/”Inln\\‘\\\

il

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 157
Spectrum ["E’]
Ref Level 30.00 c8m » RAW 1 MHz
j Al 4008 SWT 5.7 uz » VBW 3IMHZ  Mode Auto 5FT
@ 1Rm Max
™Mii1] 12.55 ddm
5.7790270 GHa|
20 dben
10 dBen R P Clp =" = =l
2 [ \
0 dsm /,’
10 dbm ;v A\
-20 dam ~ £ N
-30. e —
40 d8ry
50 ditmy
-60 dBim
CF 5,785 GHz 691 pts Spon 40.0 MHz
Marker |
| Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
(T Iy 5.279327 GHE | 12.55 B | 1 _
L f J Measuring... - ’ m.' -t m' @4

Channel: 165
Spectrum I ["'—\',""J
Ref Level 30.00 c8m » RAW 1 MH7

o At 4D SWT 5.7 uz » VBW IMHZ  Mode Auto FFT
@ 1Rm Max

M1[1] 12,20 ¢hmn)|

58176400 GHz
20 dien -

‘ e 3 A,
10 dBen e e

\'l
0 cBm /

-10 dbm - :

/ N,
-20) g -

-2 dbm

-40 d8ry

50 dimy

-60 diim

CF 5.825 GHz 691 pts Spoan 40.0 MHz
Marker

I Type | Ref | Tre | X-value | Y-value |  Function |
(- 1 5.017648 GHz | 12,20 dBm |

L JL ] RN -n werz

Function Result II

23 |Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

24 |Page

Report No.: AAEMT/EMC/210223-03-04

802.11ax20

Channel: 36
Spectrum l

Ref Level 30.00 c8m » RAW 1 MHz

M AA Electro Magnetic Test Laboratory Private Limited

W
S,

Y,
W

{

Wit
Il

NN
/”Inln\\‘\\\

R
N

lACCREDITED

Certificate#5593.01

&

po Att

4008 SWT 5.7 uz » VBW 3 MHZ
@ 1RM Max

Mode Auto FFT

M)
20 dien

6,67 dBm

N.1739900 GH2

10 dBem

N~

0.c8m £

e S
T e S — \

‘ \
10 d@m - 3

-20 dioy

-20 dam

<30 dEm = —

N

<50 dimy

-£0 dém

CF 5,18 GHz

691 pts
Markar

Spon 40.0 MHz

Type | Ref | Trc |
M 1

X-value |

Y-value |
§ 17338 GMr

Function |
6.67 d8m

"
L - 4

Pated JZ . MAR.Z0OZ)

Channel: 44
Spectrum I

Ref Lavel 30.00 c8m

[#]

w RAW 1 MHz

po Att 4008 SWT 5.7 uz » VBW 3 MH:

Mode Auto FFT
@ 1Rm Max

M)

5,95 adm)|

N.2140160 GH2|

ey NS

/ ", o A N\
0.®&m

4 \
-10 d@m -

-20 dior

\
-30 dam 4

N0
40 divm

-

<50 dBmy

S

-£0 dber

CF 5,22 GHz

691 pts
Markar

Function |

| Type | Ref | Trc | X-value | Y-value |
M1 1 5214616 GHr 5.95 d8m
—

- —J

Pated 2Z.MAZ.20Z4

Spon 40.0 MMz

Functlon Resuit Ii

J Measuring.., - ’ m.',“! A

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

Functlon Result Ii


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

'/’/
\ W

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

77~ [AcCcReDITED

/”Inln\\‘\\\

il

Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

Channel: 48
Spectrum I ['E’]
Ref Level 30.00 c8m w» RAW 1 MH7

b Al 408 SWT 5.7 uz » VBW I MHZ  Mode Auto FFT
@ LRm Mas

™M1[1] 2,97 ¢dm
5.2345010 GHg|
20 déen

M1

P i e O B U S
0 g8m

-10 dbm # \‘

\
-20 dim - s -

; N\,
-2 diim .

B B’a:.-.

-50 dir

-60 dim

CF 5.24 GHz 691 pts Spon 40.0 MHz
Marker

| Type | Ref | Trc | X-value | Y-value | Function |
™ ™ 1] 5234501 GHe | 3,07 dom |

Function Result l]

L JL I RN -= s

Channel: 149
Spectrum I [?]
Ref Level 30,00 c&m » RAW 1 MH:

po Att 408 SWT 5.7 uz » VBW 3 MHZ  Mode Auto FFT
@ 1Rm Ma

™M1[1] 12,20 4Bm
5.7510200 GHg
20 dBen

M3

= =
10 dBem el NP W

g

0 dBm L )

/ X
-10 dbm >

~20 dilrr

-3 dim

e P

~"
40 d8ry

<50 dimy

-60 dim

CF 5.745 GHz 691 pts Spon 40.0 MHz
Marker

| Type | Ref | Tre | X-value | Y-value |  Function |
T T 575108 GHz | 12.28 dom |

Function Result II

L JL ] RN -’ e

25|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

26 |Page

po At
@ 1RM Max

M AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/EMC/210223-03-04

Spectrum l

Ref Level 30.00 c8m

Channel: 157

W
\\\\-‘\ | /'l/,’/

'/’/
\ W

6

Wi
il

NN
/”Inln\\‘\\\

R
N

lACCREDITED

Certificate#5593.01

&

- RAW 1 MHz
4008 SWT 5.7 uz » VBW 3 MHZ

Mode Auto FFT

20 dien

M)

12.97 dam
N.7877210 GH2

10 dBenr

"~~~

0 &m

-10 dam

-9 diory

e O

Au
== danry

-40 divn

<50 dimy

-£0 dém

CF 5,785 GHz

Markar

691 pts

‘rm|n-flrml
MI 1

X-value

Y-value

Function |

Spon 40.0 MHz

N

5. 767721 G

12,97 d&m

- 4L

Dated JZ.MAR

Spectrum I

Ref Laevel 30.00 c8m

Channel: 165

Functlon Result Ii

[uV?J

po Att
@ 1Rm Max

w RAW 1 MHz
4008 SWT 5.7 uz » VBW 3 MH:

Mode Auto FFT

-

ML)

14,94 dam
N.8212950 GH2)

-

|

|~

S

10 dim

-20 dbm—

\\‘/- 7
-30 dam

-40 A

<50 dBmy

-£0 dber

CF 5,825 GHz

Markar

691 pts

‘rmla-flm:]
M1 1

X-value |

Y-value

| _Function |

5821295 GHr

14.94 d&m

—

- —

Pated 2Z.MAZ.20Z4

Spon 40.0 MH2z

Functlon Resuit I‘

J Measuring.., - ’ m":‘m' ‘;é

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

‘s,

W
\\\\-‘\ | /'l/,’/

)
W

6

M AA Electro Magnetic Test Laboratory Private Limited

N\
/”Inln\\‘\\\

2

lACCREDITED

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04

802.11n40
Channel: 38
Spectrum I |"‘§’J
Ref Level 30.00 c8m = RBW | MEz
o Att 408 SWT 11 2pus @ VBW 3 M2 Mode 2uto FET
@ LRm Mas
M1[1] 2.27 ¢
5.194520 GHz
20 dim
10 diewr
1M1
x o
K o PO R 2 A
0 dBm 7 v, -
J \ \
-10 dbm . \\
/ \,
-20 dir A
b \
-2 dim - 2~
/
i = N -
EhGE ot Ss e 'ASSNRLY
50 dérr
-60 dim
CF 5.19 GHz 691 pts Spon B0.0 MHZ
Marker |
| Type | Ref | Trc| X-value | Y-value | Function | Function Result |
[T 1 519453 GHz | 2,07 @B | 7 7
L JL L - ’ eI
ATl HAR i
Channel: 46
Spectrum |"'\',’J
Ref Level 30.00 cam = RBW | MKz
A 40 di SWT 11 .2 ps & VBW 3 MHZ  Mode Auto FFT
@ 1Rm Max
™M1[1] 1.55 ¢
5.245070 GHz
20 déen
10 diewr
V1
X
0 d8m e
] E N — R
/ / \
-10 dbm L \
/ \
-2 dim /, 'a\
s N
-2 dim 7 S
A\ N/
B vl R SV
50 dimy
-60 dim
CF 5.23 GHz 691 pts Spon B0.0 MHz
Marker i
| Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
- 1 5.21507 GHZ | 1.56 dBm | ] _
w v—w
L JL ] IR [
atel HA G

27|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

>

'/’/
W

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

77~ [AcCcReDITED

/”Inln\\‘\\\

il

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 151
Spectrum l I"\,’.'J
Ref Lavel 30.00 c8m = RBW | Mz
b Al 4005 SWT 11.3ps » VBW 3 ME:  Mode suto FET
@ 1Rm Max
M) 9.90 dBm
— 5.750140 GH2
"
10 dBen o T P e P e -..\
f
J
S
0 &m 7 -
/ \
10 darr - \._
"\
20 dim -
da, i“"’ \-\.,.
| iromigre T " RGG
-40 div
<50 digr
€0 dém
CF 5,755 GHz 691 pts Span 600 MHz
IManmv {
Type | Ref | Tre | X-value | Y-value |  Function | Functlon Result Ii
‘ Mi 1 576014 Gz .90 dem _
L i J Measuring.., - ‘ m" 57 ,..' A
Dated 2Z,MAZ.20Z1 98407143

Channel: 159
Spectrum I |"'\',"'J
Ref Lavel 30.00 c8m = RBW | MHz
po Att 4005 SWT 11.2ps » VBW 3 ME:  Mode suto FET
@ 1Rm Max
ML) 11.06 ddm)|
5.798010 GHz
20 dieny
1)
10 der — X . i
= 7 T = >4 \/“\[ = AT A W L
/ \
0. @&m f \
/ \
/ L
-10 e . -
20 dim ‘,1’_ -
| Neresuds
}‘.?'_ R~ c
W
=40 dien
<50 dBmy
-£0 dber
CF 5,795 GHz 691 pts Span B0.0 MHz
Markar ‘
Type | Ref | Tre | X-value | Y-value |  Function | Function Result I‘
M1 1 5. 79001 GHr 11,06 d8m
—
L - _—
[ﬂc.: y. IJ"-‘_\I‘l

T e G o8

28 |Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

29 |Page

M AA Electro Magnetic Test Laboratory Private Limited

0
(7
N

6

W
\\\\-‘\ | /'l/,’/

W

S NS
%7~ [ACCREDITED

/”Inln\\‘\\\

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
802.11ac40
Channel: 38
Spectrum ["E’]
Ref Level 30,00 cam w RBW | Mk
o Att 408 SWY 11.3pus @ VBW 3 MKz Mode Auto FET
@ LRm Mas
™Mii1] 2.00 ¢him)
5.201110 Gz
20 dben
10 die
M1
- LV, W - .,-’ \
0.8 ] U \
/ \ \
-10 dbm £ 3
/ \
/ \
~20 dimr "_/ \\“
-3 diim - N
Alr 3 A,
T e il
50 dir
-60 dim
CF 5,19 GHz 691 pts Spon B0.0 MHz
Marker |
| Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
- T 520113 GHZ | 2.60 dBm | ] ]
L JL L ) el
atel HAF i
Channel: 46

Spectrum I

Ref Level 30,00 c8m

= RBW | Mz [§‘J

jo Att 40 di
@ 1Rm Max

SWT 11 2pus & VBW 3 M2 Mode suto FFT

20 dim

M1[1] 0.96 ddm

5.212520 GHa|

10 dier

0 cBm

-10 dbm

/{ o= = 1 Vi i TN

~20 diir

-2 dbm

N

T e (e

i e T

50 dimy

-60 diim

CF 5.23 GHz

Marker

691 pts Spon B0.0 MHZ

| Type | Ref | Tre |
(- 1

X-value | Y-value |  Function |

-

Function Result |
5.21252 GHz | 0,95 B |

J Measwring... — n m"‘“,“' @

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

0
(7
)

N

:

S,
M =
E AA Electro Magnetic Test Laboratory Private Limited

77~ [AcCcReDITED

/”Inln\\‘\\\

il

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04

Channel: 151
Spectrum l

[-==]
v
Ref Level 30.00 c8m = RBW | Mz
po Att

40 08 SWT 11.3 ps » VBW 3 Mz
@ 1Rm Max

Mode suto FET

ML) Q.32 dBm
20 dieny

5.751060 GH2

M3
i -
s A,

J
0 @&m 7

e

ey o

\
\
-10 dam

\
-20 dim -

.20 dim s

\
.
o \..
P e ,/‘/
-4Q din

b

<50 dimy

-£0 dém

CF 5,755 GHz 691 pts
Markar

Type | Ref | Trc |
M 1

Span 600 MHz

X-value | Y-value |  Function | Functlon Result Ii
576106 Gz §.42 dom _

-

L - 4

Pated JZ . MAR.Z0OZ)

Channel: 159
Spectrum I

k3

v
Ref Lavel 30.00 c8m = RBW | Mz

o AL 4008 SWT 11.2ps » VBW 3 M2

@ 1RM Max

Mode suto FET

M) 10,35 ddm)|
20 dien

5.784050 GH2

I Al i """'-‘*"\ ’-—J" S W o'
J/
J

A
) \
-10 dém -

-20 dior

.30 dem yall A
20 i

b

S -
-4Q din

\ -~
~ \

<50 dBmy

-£0 dber

CF 5,795 GHz 691 pts
Markar

| Type | Ref | Trc | X-value | Y-value |  Function | Function Result Ii
M1 1 5. 78435 GHr 10,45 d8m
—

—

Spon 800 MH2z

-

J Measuring.., - ’ m.""‘! A

Pated 2Z.MAZ.20Z4

30|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

31|Page

A
@ LRm Mas

Spectrum I

Ref Level 30.00 c&m

802.11ax40

Channel: 38

M AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/EMC/210223-03-04

W
\\\\-‘\ | /'l/,’/

'/’/
\ W

6

Wi
il

NN
/”Inln\\‘\\\

R
N

lACCREDITED

Certificate#5593.01

%]

40 di

= RBW | MHz
SWT 11 3ps & VBW 3 M2 Mode auto FFT

20 dBen

M1[1]

2.30 B
5.175410 Gy

10 dier

0 g8m

s

AN

ol e

v

-10 dbm

-2 didrr

—

-2 dim

S/

W

-50 dir

P

-60 dim

CF 5,19 GHz

691 pts

Spon B0.0 MHz

Marker

| Type | Ref |
T

Tre |
1!

X-value |

Y-value |

Function |

517641 GHZ |

3,33 o |

jo Att
@ 1Rm Max

Spectrum I

Ref Level 30,00 c8m

Channel: 46

Function Result

?l

J Measuring... - ’ mn:u-u' 4'&4

@

40 di

» RBW | MHz
SWT 11 2pus & VBW 3 M2 Mode suto FFT

20 dim

M1[1]

1.91 ¢80
5.213330 GHg

10 dier

0 cBm

-10 dbm

e A e e S (N W

~20 diir

-2 dbm

\ 7\ » =y
R e A

Vil W ad

50 dimy

-60 diim

CF 5.23 GHz

691 pts

Marker

l

| Type | Ref | Trc |
ML 1

X-value |

Y-value |

Function |

5.21333 GHz |

1,91 d&m |

Spon B0.0 MHz

Function Result II

J Measwring... - n m" 51 :u' @4

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

s e
M AA Electro Magnetic Test Laboratory Private Limited % 77— 3

32|Page

o Al

W
\\\\-‘\ | /'l/,’/

0
(7

S\

R
N

/”Inln\\‘\\\

N

N

6

il

lACCREDITED

Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

Channel: 151

i S

Ref Level 30.00 cBm = RBW | MHz

4005 SWT 11.3ps » VBW 3 ME:  Mode suto FET

1RM Max

Mg 10,08 ddm
5.752110 GHz

20 dien

10 dBemr

AASAMNTA NN AP e VI A TNA [ ‘ll

0.@Bm

-0 dam

-20 dborr

-20 dam

NN

230 din =

<50 dimy

-£0 dber

CF 5,755 GHz 691 pts Span 00.0 MHz

Markar

Type | Ref | Tre | X-value | Y-value | Function | Function Result |i
M1 1

§.76211 GMr 10,08 d8m

-

s

Datey JZ.MAR.Z0Z)

o AL

Channel: 159

— ]

Ref Level 30.00 cBm = RBW | MHz

4008 SWT 11.2ps w» VBW 3 ME:  Mode suto FET

1RM Max

M) 10,10 d8m
5.810050 GH2

20 dien

10 dBemr

=4 BRI S e e O

0.@&m

S~
-

-10 dim

-20 dborr

/nel‘{':_,r— _|r P T

-40 divn

<50 dBimy

-£0 dber

CF 5,795 GHz 691 pts Span 00.0 MH2

Markar

M1

Type | Ref | 7re | X-value | Y-value | Function | Function Result |]

1 5. 81005 GHx 10,10 d8m

w | Measuring.., -a T

—a

Z.MAR.20Z)

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

M AA Electro Magnetic Test Laboratory Private Limited

W
\\\\-‘\ | /'l/,’/

0
(7
)

6

N

S NS
%7~ [ACCREDITED

/”Inln\\‘\\\

Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

Spectrum
Ref Level 30.00 c8m

802.11ac80
Channel: 42

%]

o AL 40 di
@ 1Rm Max

- RBW
SWT 22.7 yz & VBW 3 M2 Mode auto FFT

L Mz

20 dBen

M1[1] 1.92 ¢bdm)

5.175960 Gz

10 dier

0 g8m

) Tt

ST

-10 dbm

SRR r‘"\

-2 dimr -

20 diim A

i
Mot |

e A

SN A A A ]

20 diém

-60 dim

CF 5.21 GHz

Marker

691 pts

Span 160.0 MHz

X-value |

Y-value

|__Function |

| Type | Ref | Tre |
T T 5 17595 GHZ |

1,92 d&m |

Function Result

?i

4o

Spectrum I

Ref Level 30,00 c8m

J Measuring... - ’ mu 193, m' @4

Channel: 155

= RBW | MHz

(%)

jo Att 40 di
@ 1Rm Max

SWT 22.7 ys & VBW 3 M2 Mode suto FFT

20 dém

M1[1] 10.39 B

5.758330 GHa|

10 die

wf

2

S

0 cBm

'U“’"-."‘v‘.'

(»-v-..-:\,.'\/-r\-—\ A e

R oy

-10 dbm

-20 dimr "4

¥ Farw

-2 dbm

Y,

-40 d8ry

<50 dimy

-60 dim

CF 5,775 GHz

Marker

691 pts

X-value |

| Type | Ref | Tre |
- 1

Y-value

Span 160.0 MHz

Function |

5.75633 Gz |

10,39 d8m |

Function Result

!J

33|Page

J Measuring... - ’ mn.um' @

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

34|Page

M AA Electro Magnetic Test Laboratory Private Limited

‘s,

W
\\\\-‘\ | /'l/,’/

)
W

6

Wi
ot

2, ///‘\\\ [ACCREDITED
Dl W
Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

802.11ax80
Channel: 42
Spectrum l I"\,’.'J
Ref Lavel 30.00 c8m = RBW | MHz
b AL 40 05 SWT 227 ps » VBW 3 Mz Mode Auto FET
@ 1Rm Max
ML) 1.09 gam
574110 GH2|
20 dBeny
10 dBemn
M
0 @&m I,. T T o e PR T oV S o 7y d,v‘\
f
-10 dgm J' -
20 b / .'
B v / ;
/ \
-30 dam -
A v/
el AL Ma e b o e
<50 dBmy
-e0 dém
CF 5,21 GHz 691 pts Span 160.0 MH2z
Markar {
Type | Ref | Tre | X-value | Y-value |  Function | Functlon Result Ii
MI 1 § 17411 GHz 1,09 dém ]
v
L J1 Measuring.., - “ Mu ﬂ'ﬂl A
Dated JZ . MAR Q3!
Channel: 155
Spectrum I |"'\',"'J
Ref Lavel 30.00 c8m = RBW | MHz
po Att 4008 SWT 227 ps » VBW 3 ME:  Mode suto FET
@ 1Rm Max
Mi[1] 10,08 dBm
5.781950 GHz|
20 dieny
(53}
10 dix - s
LS YIRS PSSV Y JOSY AP T SN \w.\
0 @m ]J 1
‘ |
-10 dém ! \
f \
n 7 \
-20 dim = A \
- N I i N S
LA™ S LAY V'\‘\\ J
ol s\ ol
=40 din
<50 dBmy
-0 dbrr
CF 5,725 GHz 691 pts Span 160.0 MH2
plad:nv ‘
Type | Ref | Trec | X-value | Y-value |  Function | Function Result ||
M1 1 §.78195 GHr 10,08 d8m
—
L ) ¥
Dated JZ.MAR

Measuring... - ’ m.'_”m' A

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

m

:5\\_,\—////’3: @!
A AA Electro Magnetic Test Laboratory Private Limited %= (accaepiren)
Vi1 LN

Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

5. 26 dB & 99% Emission Bandwidth
5.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

5.2. APPLIED PROCEDURES/LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to the
Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500 kHz or
the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the
5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the device, whichever is
less. A narrower resolution bandwidth can be used, provided that the measured power

is integrated over the full reference bandwidth.

5.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
¢) Detector = Peak.
d) Trace mode = max hold.
e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this with
the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two
frequencies.

3B|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

AA Electro Magnetic Test Laboratory Private Limited %7—~s

[ACCREDITED)
KT SIS

——
—
(u

Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

5.4. TEST RESULT

26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
Frequency
CH. No. (MHz2) R 802.11n | 802.11ac | 802.11ax i 802.1n | 802.11ac | 802.11ax
' (HT20) (VHT20) (HE20) ' (HT20) | (VHT20) | (HEZ20)
36 5180.00 19.913 21.129 21.129 22.055 16.498 18.321 17.844 19.146
44 5220.00 19.855 21.187 21.302 22.750 16.498 17.757 17.757 19.059
48 5240.00 20.087 21.302 21.360 21.592 16.541 17.800 17.844 19.059
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
Frequenc
CH. No. (I\(jIHz) U 802.11a 802.11n( | 802.11ac 802.11ax 802.11a 8031'11 802.11ac | 802.11ax
' HT20) | (VHT20) | (HE20) ' (VHT20) | (HE20)
(HT20)
149 5745.00 8.104 8.741 8.857 9.609 16.541 17.757 17.757 19.059
157 5785.00 8.104 8.799 8.799 9.667 16.498 17.713 17.800 19.189
165 5825.00 8.220 8.857 8.857 9.493 16.541 17.713 17.844 19.059
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (&HZ) y 802.11n | 802.1lac | 802.1lax | 802.11n | 802.1lac | 802.1lax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
38 5190.00 42.84 42.490 43.990 36.467 36.556 38.032
46 5230.00 43.76 42.490 41.790 36.556 36.556 37.945
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (&HZ) y 802.11n | 802.1lac | 802.1lax | 802.1ln | 802.1lac | 802.1lax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
151 5755.00 17.83 17.950 38.320 36.467 36.556 38.119
159 5795.00 18.06 17.950 38.440 36.469 36.382 38.032
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
42 5210.00 88.220 87.990 76.064 77.453
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
155 5775.00 37.970 78.260 75.890 77.800
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Raf Loeval 30,00 dam » RBW 200 hHz
e Att 40 CB  GWT 28.4 yc w VBW S00 kHz  Mode Auto FFT
LR M
Mi1) .07 dom)
o D 2339000 Gz
20 eyt~ : i T il 26.00 dBy
By 20087000000 Mz,
10 a I Q fartor 260.5
o f‘x".'» AAIAL o | A AR DIANC A A
9 oBe — - e
i ! |
/ |
-10 dem :
o N
-20 dbm __-'- <
L/ ~
=30 dBm -~ ——pf —_ - - o
| 498~ B
50 dkm
£0 dBm
GF 5.24 GHz 601 pts Span 0.0 MHZz
Markar |
i Y!no| Ret | Tre | ®K-valus | Yovalue | Function | Function Rasult l‘
M: 1 5.23308 Gra 4.97 dam rda dawn 20.087 W2
Ts| 1 5.220638 G-z -21.11 dBm s 26.00 4B
T2 1 £.240725 Griz -20.91 dam Q facter 260.6
), | Measuring... _ ’ mmn-l i
LL
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Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

26dB BW 802.11n20
Channel: 36

Spectrum [i‘ﬂ
Raf Leeval 50,00 dam » RBW 200 hHz
o Att 40 CB  BWT 28.4 yc w VBW 500 kH:  Mode Auto FFT
PR Mae
TN 7.27 dBm
5. 1041600 Giz
20 e i
f 26.00 oy
B 21120040000 MH|
10 e QWttor 2454
= (ﬂw«_\'n'.o'\, IV /-lel.\n\ /.-I_\./w)* .’-\-"‘"'('-'-‘l
Y or { \
i ! |
-10 dBm = =
a7 \
-0 dim v 4 X
-3 dim - _.r— .
" e \
it dEm ey E M
50 dBm
£0 dBm
GF 5.10 GHZ 691 pits Span 40.0 MHZ
Markar
{ Typa | Ret | Tre | *-valus 1 Yovolue | Function | Function Rasult ]
™ M1 |1 S 1B416E Gr2 2.22d8m | nds down | 21120 Wiz
Ts| 5160407 Gz | -18.98 dBm | nds | 26.00 4B
| T2 1 5.100535 Grz ~18.73 dim Q facter 245.4
L N | Measuring... - ' mmm' i
t Y L
Channel: 44
Spectrum [i"i,"l
Raf Leeval 30,00 dam » RBW 200 hHz
o Att 40 CB  BWT 28.4 yc w VBW 500 kH:  Mode Auto FFT
1Pk Mae
TR 5.70 dBm)
2124790 Gz
20 cewy
8 2] 26.00 diy
By 21187040000 Mz
10 cie S Q fartor 2460
o ’-.‘ ™ .,f-.o..-m,.l..._‘] T e BN -
2 oBe 4 - - T
| 1
-10 dBm 1 l‘
N X4
20 dbm 4 \'\
-30 dbm p - X
\/
A o \,
48 =
R T
50 dBm
£0 dBm
CF 5.27 GH2 691 pts Span 40.0 MH2
Markar
|_Typa | Ret | vrc | X-valup 1 Yovolue | Function | Function Rasult !
| M1 . 5.212475 G2 5,70 ad8m | nda down | 21,187 W2
Ts| 5.200340 Gz | -20.25 d8m | s | 26.00 4B
| T2 1 £.230535 Griz -20.18 dim Q facter 246.0
s I | feeasuring... - ' s
Datet Z2.MAN, 01 L1913
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 48
Spectrum l"'-?]
Raf Lval 30,00 dam ™ RBW 200 b3
e Att 40CB  SWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
1PE Mae
M) 4,08 dm)
& D.2I24750 Gz
20 Berr—t- ' ot T L[5 5 26.00 dB
Bw 21902000000 MH2
10 a T Q fartor 245 .6
e ’J\». .‘.\'r. P AN A '*"'.‘ fandn Fa A N “):"“ _II
| \
) |
-10 dBm - -
1 ’./' ‘\ -
-0 dbm o -
=30 dBm -~ —— — - - .'ar_-— —q--
o b oL = AR,
50 dim
£0 dBm
CF 5.24 GHz 691 pts Span 40.0 MHZ
Markar |
i Y!no| Ret | Tre | ®K-valus | Yovalue | Function | Function Rasult l‘
M3 1 5 220475 G2 .98 dam B down 21.302 W2
1 1 5.220233 Gz -21.20 dam s 26.00 4B
Tz 1 £.280535 Griz -21.20 dam Q facter 245.6
jv, J Teearuting... _ ’ narmz
LL
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
26dB BW 802.11ac20
Channel: 36
Spectrum I [il,',']
Raf Laeval 50,00 dam » RBW 200 hHz
e Att 40 CE  SWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
¥, Max
TFTEY) 648 dnm
5. 1074670 Gz
20 e i 26.00 dBy
i By G 21120000000 Mz
Q fartor 1 245.5
s .i—h‘/\.-M V'*\\_.\Aq_\l P et e 4 __,.‘-V.-.I
2 o -
[ \
e / \
-10 dBrn s =
20 diim o - A ‘
-30 dbm _/' .,\.
I 4 “\, ¥
A BT s ST
50 dRm
£0 dBm
GF 5.10 GHz 601 pts Span 0.0 MHZz
Markar f
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T |1 5 187467 Gra 6.48 dam | nad dawn 21,120 W
| T I £.160407 Gz | -10.46 dam | s | 26.00 4B
| T2 1 £.10053% Griz -19.55 dam Q facter 2455
L I J Teesruting... - ' iy
r JHAY L
Channel: 44
Spectrum I [il,',’]
Raf Loeval 30,00 dam » RBW 200 hHz
e Att A0CE  SWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
¥, Max
TTRY] .90 dBm
52139220 GHz
20 e i 26.00 dBy
By 213902600000 M
10 aie ™ Q fartor 2340
s J,\- ,‘-—.\II"\‘~“1 A, | Ay A ,__H-.,‘
OB i )
| |
-10 dBrn va X
1 ,"‘ \T12
-20 dm - \L:,
<30 dbm 1 -
r'r'_ \ L
el o g TG, .
50 dkm
£0 dBm
GF 5.27 GHz 601 pts Span 0.0 MHZ
{ Typea | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T |1 £.213022 G2 5,30 dam | nad dawn 21,302 W2
| T I 5.209233 Gz | -20.54 dam | s | 26.00 dB
|12 1 £.230535 Griz -20.64 dam Q facter 244.8
L I J Teearuting... - ' w2
Daty Z2. M0 RG2 Liyd
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Report No.: AAEMT/EMC/210223-03-04

L

Channel: 48
Raf Loeval 30,00 dam » RBW 200 hHz
pe ALt A0 cBE  SWT 284 yc w VBW S00 kH:  Mode Auto FFT
LPH Mae
Mi1) 400 dBm)
i 0. 2349040 GHz
20 e el 25.00 dBy
By 21960000000 MH2|
10 cdan Q fartor 2451
[.«"\_‘!——\.’\_ﬂpr-’ N R e e L PN
0 o 'S - - +
| \
| |
-10 dem 2 *
1/ \72
-2 dim o ~
<) QB i — Y e
g A%
Vs )
| 40 JBm sy > 4~ ey
50 dim
£ dBry
CF 5.24 GH2 691 pts Span 40.0 MH2
Markar
| Type | Ret | Tre | X-value | Yovolue | Function | Function Rasult !
M1 1 £.234064 G2 4.43 dam s down 2436 W2
T2 1 5.229233 Gz -20.99 dam | s 26.00 4B
12 1 $.250503 Gri2 -21.22 dim Q facter 245.1

e
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Report No.: AAEMT/EMC/210223-03-04
26dB BW 802.11ax20
Channel: 36
Spectrum [av’]
Raf Laeval 50,00 dam » RBW 200 hHz
e Att 40 CE  SWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
¥, Max
M) 608 dBm
5. 1098 200 Gz
20 e i 26.00 diy
By 22 GSBOOD000 M|
10 a lactar 2350
= M AW A LA m gy o AT
2 oBe ! |
f |
" ||
-10 dBrn - -
13/ 1z
-0 dbm A -
30 dbm i N
g X
At D ulaos-
50 dRm
£0 dBm
GF 5.10 GHz 691 pts Span 0.0 MHZz
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T |1 5 183876 2 5.88 dam | nas dawn 22,055 W
| T I £.168044 Gz | -19.26 dBm | s | 26.00 4B
| T2 1 £.100906 Grz -13.99 dam Q facter 235.0
b )i | J Teesruting... - ' Hoees
L o M L
Channel: 44
Spectrum [i!',’]
Raf Loeval 30,00 dam » RBW 200 hHz
e Att 40 CB WY 28.4 yc w VBW 500 kH:  Mode Auto FFT
¥, Max
TTRY] 616 dbm
5. 2109700 GHz
20 e i 26.00 dBy
By 22 750000000 MH3|
10 e 5 Q factor 2294
r.x\n TN — P e i L LN
2 oBe : 3
7
zi l'
-10 dem w
20 dbm — X
p.
- - :
0 dbm 7 =
a8 o .
A9 dpm = g e s
50 dkm
£0 dBm
CF 5.27 GHz 601 pts Span 0.0 MHZ
{ Typea | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T |1 521097 G2 6.16 dam | nds down 2275 W
| T I 5.208133 Gz | -10.75 dBm | s | 26.00 4B
| Tz 1 £.230883 Grz -19.72 dam Q facter 2291
L I J Teearuting... - ' 1o
Daty Z2. M0, 262 Lishy
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Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

Channel: 48
Raf Leval 30,00 dam w RBW 200 hHT
e Att 40 B  SWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
1Pk Mae
Mi1) 4.9 dBm)
& D.2ZI24730 G2
20 eyt~ : i T neli 26.00 di
By 21 5920600000 Mz
10 i 'y‘ Q fartor 2429
s Ra LV ST [ G YRR P
2 ok / al i B !
/ |
-10 dBrn : -
/ \
73
20 dm - ~
<30 gBm - — o = - 8 N
“HER, — = \\\'L'J
FREmoY S ey
50 dkm
£0 dBm
CF 5.24 GHz 691 pts Span 0.0 MHZz
Markar |
| t!no| Rat | Tre | ®K-valus | ¥-value | Function | Function Rasult l‘
M1 1 5.222375 G2 4.93 dam rada down 21.502 M2
T3/ 1 5.220050 G-z -21.91 dam s 26.00 4B
Tz 1 £.250651 Griz -21.12 dam G facter 242.3
i w
J J Measuring... Ny i
GO ACEL LLioH
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Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

6dB BW 802.11a
Channel: 149

(=]

Spectrum
Raf Leeval 50,00 dam » RBW 200 hHz
pe ALt A0 cB  SWT 284 yc » VBW S00 kH:  Mode Auto FFT
PR Mae
Ma1) 528 dbm)|
5.7524670 GMz
20 cBewy
8 2] 6.00 dB|
By BAUALMIDO00 Mz
10.a Q fartor M 709 .0
0 e L ) wf"\f‘w!..u’-"‘.‘.;\; o N N *‘J\.A\_,_ ..%-
|
. ' \
-10 dirm 7 T
N\
20 dim - \
’ ~
30 dbm -4 -
A ™~
s BN
L:)q.!ﬁ',h« : i L SO
50 dim
£0 dBrm
GF 5.745 GHz 691 pts Span 0.0 MHZ
Markar
I Typa | Ret | Tre | X-value 1 Yovolue | Function | Function Rasult ]
| M1 | 1 5.752467 G2 5,25 a8m | nda down | 6.104 M2
T3/ |1 5.745174 Gz | -0.22 d&m | s | .00 dB
| T2 1 5.753278 G2 -0.11 dam Q facter 700.8
L N | Measuring... - ' m“mml i
t A L !
Channel: 157
Spectrum [i"i,"l
Raf Leeval 30,00 dam » RBW 200 hHz
pe ALt A0 cB  SWT 284 yc » VBW S00 kH:  Mode Auto FFT
1Pk Mae
Ma1) 6.29 dém
5.7924670 GMz
20 cewy
8 2] 6.00 dB|
By % B AUALIDO00 Mz
10 cie g Q factor ; AL N
= { Ay el S Lt [—ﬂ,»k..'l\,_’.d\:
2 ok 7 -
J \
-10 drn - -
\,
-0 dbm . o
<30 dbm +f T~
. =
T \"A
| FPOE N Tos T v
S50 diny
£0 dBrmn
CF 5.705 GH2 691 pts Span 40.0 MH2
Markar
| _Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
| M1 | 1 5702467 G2 6.20 d8m | nda down | 6104 M2
Ts| 5.785174 G2 | 1.16 d8m | s | £.00 dB
| T2 1 5793278 Griz 1.04 dim Q facter 714.7
L I | Measuring... - ' m“ MI i
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 165
Spectrum {‘!‘,’]
Raf Lval 20,00 darm w RBW 200 ) H:
e Att 40cB  SWT 28.4 yc » VBW S00 kHz  Mode Auto FFT
1PE Mae
Ma1) 7.00 dBm)
- D.B199040 M2
20 amr— Ty 6.00 dis
244 Bw B 220000000 M2
10 adere X- Q factor 700 1)
[ s L e R WY
2 oBer a t
f |
-10 dBrn . -
20 dbm - A
<30 QB g =} = =X - —_—
T P s Ve R i
43 dEin A
S0 diny
£0 dBm
CF 5.825 GHz 691 pis Span 40.0 MHZ
Markar
| Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult J
M1 1 5619064 G2 7.00 dam B down .02 WG
T2 : 5.B16664 G2 0.21 dam | s &.00 dB
T2 1 $.6248B4 G2 0.52 dam Q facter 7C3.0
I L — ’ T
22,00, 22 Liglledd
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Report No.: AAEMT/EMC/210223-03-04

6dB BW 802.11n20
Channel: 149

Spectrum fi!',’]
Raf Leeval 50,00 dam » RBW 200 hHz
e Att 40 CB WY 28.4 yc w VBW 500 kH:  Mode Auto FFT
¥, Max
M) 5.78 dBm)|
5.74910600 Gz
20 e Ty 6.00 dis
By B. 70040000 M|
10 @i "Vm"' 6577
ey =N !AJ‘- '\—.,J._:\_"' P N s Lt :
2 ke - = = J\,
| ‘l
-10 dBrm ,) -
/ \
i \,
20 dbm B
30 dbm -
-~ Ml oo
A BB Mo v
50 dBm
£0 dBm
CF 5.745 GHz 691 pts Span 0.0 MHZz
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
I M1 |1 5.74016E G 5.78.d8m | nds dawn 8 741 W2
| T I 5.745116 Gz | -0.12 dam | nds | .00 4B
| Tz 1 £.753857 Griz 0.41 dim Q facter 657.7
L i | Measuring... T |
' A LLeR
Channel: 157
Spectrum [av',']

Raf Laval 50,00 dam » RBW 200 hHz

0
(7

4

b ALt A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
LR Mo
M) 6.16 dim)|
87724750 Gz
20 e e .00 dBy
B B. 790000000 Mz
10 aie _ Y G factor 0566
b 4'r ~, \,v.,f.—ul_— ANNAAN Pt o e N .-J\"‘.n\_,/*" \__l
oBe 7 1
| |
-10 i - \~.
l', .
-20 dim -
30 dBm a'am “\
A PN "~
AN !
40 dEm =
P,
S0 diny
£0 dBrmny
CF 5.705 GH2 691 pts Span 40.0 MH2
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
| M1 | 1 5777478 G2 6.16 d8m | rada down 8700 M2
| T 1 5.776085 Gz | 0.67 dam | s | 6,00 4B
| T2 1 5.7848B4 G2 ~0.47 dim Q facter 6545.6
L )i | Measuring... - ' m"md,l 4
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Channel: 165

0
(7

gﬁ

-
e
z,

L

Raf Leval 50,00 dam * RBW 200 hHz
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50 dim
£0 dBm
CF 5.825 GH2 691 pts Span 40.0 MH2
Markar
| Type | Ret | Tre | X-valup I Yowvosle | Function | Function Rasult !
M3 1 5819064 G2 6.63 dBm rda dawn 8.857 W
T: 1 5.816027 Gz 0.96 d8m | s €.00 d8
1z 1 5.624B84 Griz 0,95 dim Q facter 657.1
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04

6dB BW 802.11ac20
Channel: 149

Spectrum [a‘ﬂ
Raf Leeval 0,00 dam » RBW 200 hHz
pe ALt A0 cB  SWT 284 yc » VBW S00 kH:  Mode Auto FFT
1PE Mae
Mii1) 5.27 dBm
. 8. 7F 24790 Gz
20 na@ 6.00 dB|
By RAS700D000 MHz2
10 e T Q fantor 5 647.0)
e -"JV ,’.\!—N'v.z‘,l..——‘.-a.u.i L7 e e .ﬁ-‘-ﬁ‘s_.\ﬂ—‘;
| l
-10 dirmr ) le
/ \
20 dim o -
y N
30 dbm - -
Ve N
e oA
40 dem - B STy
-S0 digy
£4 dBrmy
. 745 GH2 1pts n A 2
CF 5.745 G 69 310.0 MH.
Markar
% Type | Ret | Tre | X-value 1 Yovolue | Function | Function Rasult |
| M1 | 1 5737478 G2 5,27 d8m nda down | 8.857 W22
T3 5.736027 Gz | -0.56 d8m | s | .00 4B
| T2 1 5. 744884 G2 ~-0.81 dim Q facter G47.8
— e
s Z2. M0 RC2 Lirdd
Channel: 157
Spectrum [a.?]
Raf Loeval 50,00 dam » RBW 200 hHz
pe ALt A0 cB  SWT 284 yc » VBW S00 kH:  Mode Auto FFT
1PE Mae
Mi1) 601 dam
= 5. 7506190 Gz
20 nai 6.00 dB
Ty B B. 790000000 MH2
Q facler 2 6501
T e T Py | e el N L
e i T NS
oBe T 1
-10 dBm !.' i\
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20 dbm - Z .
A N ©
-30 dbm t -
i =
A .,
L4 dah AL 3 (V3 PR
50 dim
£4 dBmy
A sH2 1pts n A 2
CF 5.7205 G 69 410.0 MH.
Markar
| Type | Ret | Tre | X-valug | Yovolue | Function | Function Rasult |
M1 | 1 5700615 G2 6.61 d8m nda down | 8.700 M2
T3 5785116 Gz | 0.47 dam | s | .00 4B
| T2 1 5793915 G2 1.68 dim Q facter 6531
)i
| - » AN
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 165
Raf Loval 30,00 dam w RBW 200 hHz
e Att 40 CB  GWT 28.4 yc w VBW SO0 kH:  Mode Auto FFT
1Pk Mae
TR 6.72 dBm)
" J.B199000 G2
20 e nelft 5.00 dis
34 Bw RAS70ADOOO MH2|
10 gt N Q factor 6571
r[». B i st TSR, § AT RN -r —w A -
2 ok .
’I |k
.10 dBm - -
20 dim - X
30 dbm—t- e o ey
ro - A Mo e s
ﬁ“O‘}Eu i
S0 diny
£0 dBm
CF 5.025 GHz 601 pits Span 0.0 MHZ
Markar
| Type | Ret | Tre | X-value | Yovalue | Function | Function Rasult !
M3 1 5619006 Gra %.72 dBm rda down 5857 Wo
1| 1 5.£16027 Gz 015 dam | s 6,00 4B
T2 1 $.6248B4 G2 1.22 dam Q factor 657.1
I L — u e
) L
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6dB BW 802.11ax20

Channel: 149

Spectrum [i‘ﬂ
Raf Leeval 50,00 dam » RBW 200 hHz
pe ALt A0 cB  SWT 284 yc » VBW S00 kH:  Mode Auto FFT
PR Mae
Mi1) 5.08 dBm
5. 7971270 Gz
20 cBewy
8 2] 6.00 dB|
By 9 4000UD000 MH2
10 ads b Q fartor 5070
TPy~ ".\_r"“‘——ilh-“a,“'-‘:‘“ M N Mty AN
9 ok - 3
/ |
-10 dem / I
/ \
<20 dim '/‘/
~30 dBbm < <} .'*-.
o e A
z NP~
-S0 digny
£0 dBrm
CF 5,745 GHz 691 pits Span 40.0 MHZ
Markar
I Typa | Ret | Tre | X-value 1 Yovolue | Function | Function Rasult ]
M1 |3 5737127 G 5,38 dam | nas down | 7,600 W2
Y 5735333 Gz | -0.94 dam | nds | 6,00 dB
| T2 1 5. 744042 G2 ~-0.92 dim Q facter 597.0
— e
t J L i
Channel 157
Spectrum [i"i,"l
Raf Leeval 30,00 dam » RBW 200 hHz
pe ALt A0 cB  SWT 284 yc » VBW S00 kH:  Mode Auto FFT
1Pk Mae
TR 6.70 dBm
5.7759700 Gz
20 cewy
8 2] 6.00 dB|
or B 9 467000000 Mz
10 cie 2 'R- 0 factor 5075
J' Y A P r.'\\_p..u.d‘ Rl Tast la e
2 ok ] t
.v x
-10 dBm — -
7 \
4 ""
<20 dim 4
>
<30 dBm T e
d A
Al b Aan o
50 diay
£ dBrmy
CF 5.705 GH2 691 pts Span 40.0 MH2
Markar
| _Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
| M1 | 1 5.77597 G2 6.70 d8m | nda down | 0.657 M2
| T 1 5.775308 Gz | 1.03 d&m | s | 6.00 dB
| T2 1 £.785058 G2 0.61 d8m Q facter 597.5
L I Heasuring... - ' [ETe T

Datet Z2.M00, 202 LLs%
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Channel 165
Spectrum l"'-?]
Raf Lval 30,00 dam ™ RBW 200 b3
e Att 40CB  SWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
Tk, M
FTRY) 753 dBm
- - J.BOBD0 GH2
20 = i 6.00 dBy
By 9.49200D000 Mz
e ST PR R T AR L S 6100
- ] v ‘\ by i
2 ok ;
J |
|
-10 dem T
-20 dim
<0 G e k —
A Vb
40 dBm
50 dim
£0 dBm
CF 5.825 GHz 691 pts Span 4.0 MHZ
Markar |
i Y!no| Ret | Tre | ®K-valus | Yovalue | Function | Function Rasult l‘
M: 1 5 626852 Gra 7.53 dam B down $.403 W
1 1 5.62505€ G-z 1.30 dam s 6,00 4B
Tz 1 $.E34551 Griz 2.15 dam Q facter 613.8
jv, Fearuring... _ ’ usie g
LI
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26dB BW 802.11n40

Channel: 38

0
(7

6

Spectrum [a‘ﬂ
Raf Loval 30,00 dam » RBW 00 bHz
pe ALt A0 B SWT 180 uc w VBW 2 MH:  Mode Auto FFT
1PE Mae
Mi1) 7.90 dBm
5.1 78030 Gz
20 ciery -
nalf 26.00 dB
10, i " Bw 32 240000000 Mrdz
Q factor 1209
g \—_,A] P N P et ,‘\‘,-,3\/‘1"'* A\
&' | W \
0 oBe 7 -
/ \
-10 dim 7 -
- \J2
¢
<20 dBm ‘v o
. \
A " A
~30 dbm - -
PPN B4tV PERESS
-S0 digy
£4 dBrmy
GF 5.10 GHz 691 pits Span 60,0 MHZ
Markar
% Type | Ret | Tre | X-valup 1 v |__Function | Function Rasult |
| M1 | 1 5.1786S G2 7.30 dam | nda down | a4z B4 MW
T3/ 1 £.16847 Gz | -18.61 d&m | s | 26.00 dB
| T2 1 S.2113 Gri2 ~13.63 dim Q factor 120.9
— e T
r MAY y
Channel: 46
Spectrum [a.?]
Raf Loeval 50,00 dam » RBW 00 bHZ
pe ALt A0CE  SWT 180 uc » VBW 2 MH:  Mode Auto FFT
1PE Mae
Mi1) 615 dém
H.215800 G2
20 ey -
8 2] 26.00 dB
2 By 4. 76000D000 Mz
10 e Q factor 1199
r .‘.—1.'«.-”%-\ oy "-,’,'\'-\}-\Mr—'{hl -~
2 ok f : 4
] T
-10 dem - -
r1./ :
1 2
-20 dbm Vi -
<30 dbm — A
7 ¥\
SRSPT, i LEFRN
S0 diay
£4 dBmy
CF 5.23 GH2 691 pts Span 60.0 MH2
Markar
| Type | Ret | Tre | X-valup | Yovolue | Function | Function Rasult |
M1 - 521566 G2 6.15 dam | rads down | 35,76 W
T3 1 £.20823 Gz | -19.94 dam | s | 26.00 dB
| T2 1 5 252 Griz -19.35 dam Q facter 110.2
L N Measurng... - ' ““m 5 |
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26dB BW 802.11ac40
Channel: 38

M AA Electro Magnetic Test Laboratory Private Limited

Spectrum [il':’:]
Raf Leval 50,00 dam w RBW =00 bHZ
b Att A0 B SWT 180 uc » VBW 2 MH:  Mode Auto FFT
LR Mae
M) 8,12 dBm)
51007220 Gz
20 e i 26.00 di8
M1 B $2_ 480000000 MM
10 Q factor 1224
P _._,n".'-x""\ r-....,-,-‘,._—{ eI Ay v
a aR, 4 A 1
0 oBe i T
f \
-10 airm - L
A
¥
20 dim \
o Xa
-30 dbm - g
o ™ A A,
b gemoaEn W Ao
-S50 diny
£0 dBrny
CF 5.10 GHz 601 pis Span 60.0 MHZ
Markar
{ Typea | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
| M1 | 1 518722 G2 8.12 d8m rada down q42.49 W
| 11 - 5.16858 Gitz | -18.03 dam | s | 26.00 48
| T2 1 521107 G2 ~17.78 dam Q facter 1221
L N | Measuring... i |
v AT
Channel: 46
Spectrum [av',’]
Raf Laeval 50,00 dam » RBW 00 bHz
b ALt A0 B SWT 180 uc » VBW 2 MH:  Mode Auto FFT
LR Mo
M) 644 dBm
5215300 Gz
20 e et 26.00 dis
e By 2480000000 Mz
10 aie Y Q fartor 122.7
Pae SALCC LY Pl Py | permdhamm | e ~
9 o f \
OB ; . i
f \
-10 denn '3 T
}.' \\
20 dim - <
-3 dbm -
7 bV
Al Vi
R - e
-S50 diny
£0 dBry
CF 5.23 GHz 691 pis Span 60.0 MHZ
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
| M1 | 1 5.2153 G2 6.44 dBm rada down 42.4% W
| 11 1 .20858 Gz | -19.58 dam | nd | 26.00 48
| T2 1 5.25107 G2 ~10.43 dam Q facter 122.7
L I | Measuring... v |

Datet 23, MAN, 302
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26dB BW 802.11ax40
Channel: 38
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Spectrum [i‘ﬂ
Raf Leeval 50,00 dam » RBW 00 bHz
o Att A0 CBE  BWT 190 uc w VBW 2 MH:  Mode Auto FFT
PR Mae
TN 8.3 dBm)
20 68 3203000 G2
o— nai 26.00 dB
T By M1 42990000000 M4z
P e IR0 UL
0 oBe 4 "
] \
-10 demn A 5
W N1
¥ ‘g;
20 dim . X
30 dbm - =
J \
Sy AN M Wb o
50 dBm
£0 dBm
10 GHz 1pts N B0.0 MHZ
CF 5.19 G 69 (0.0 M
Markar
I Typa | Ret | Tre | X-valus 1 Yovolue | Function | Function Rasult ]
™ M1 |1 520366 Gra 8.33d8m | nas down | 33.90 W2
‘ Ts| £.16847 Gz | -17.56 dBm | s | 26.00 4B
| T2 1 521246 Gri2 ~17.74 dim Q facter 118.3
L N Measurng... - ' “., mﬂl i
T MAY T
Channel: 46
Spectrum [i"i,"l
Raf Leeval 30,00 dam » RBW 00 bHz
o Att A0 CBE  BWT 190 uc w VBW 2 MH:  Mode Auto FFT
1Pk Mae
TR 672 dBm
. 5.427000 Gz
20 nali 26.00 dB
B B 11200640000 MM
10 aie K] Q factor 1251
(AP e S AW N
9 ok : t
/ \
-10 dBm -
1 -_) .'(,
-0 dbm =4 %
1/ \ .
<30 dbm e
- W\
“/ \
PP Y. e
50 dBm
£0 dBm
CF 5.23 GH2 691 pts Span 60.0 MH2
Markar
| _Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
[ M1 |1 5.2276E Gr2 6.72.d8m | nds down | 4170 MWz
‘ Ts| £.20803 Gz | -10.42 dBm | s | 26.00 4B
| T2 1 5.25072 Griz ~19.02 dim Q facter 125.1
—x e T

Daty M RC2 0314430
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
6dB BW 802.11n40
Channel: 151
Spectrum I [i‘ﬂ
Raf Lival 30,00 dam ® RBW 00 hHz
o Att 40CB  SWT 18.04uc » VBW 2 MH:  Moda Auto FFT
PR Mae
TR 6,18 dBm
= 3.704200 G2
20 ey na@ 6.00 dBy
H\',‘ A 17030000000 Mz
10 gk ) 'ﬁll’ 2 929.9
R e v mpn ey | B, SRVEP PR PR
3 oBe 1 di rnc' \ TV
I' \
-10 dBr (,J "‘
/.4 \.\
20 dbm - .
’_,‘1' N\
- ¥ o 4 ."\_
My D WY
50 dim
£0 dBm
CF 5.756 GHz 691 pis Span B0.0 MHZ
Markar
|_Typa | Ret | vec | X-valug I Y-value | Function | Function Rasult |
T [ 1 5. 76426 Gra 6.18 dBm | nas down | 17.83 Wo
| T [ 5.75546 Gz | .56 dam | s | 6.00 48
|72 1 5.77320 Griz 0.61 dam Q facter 323.3
L I | Measuring... - ' um ml i
r MAY 1
Channel: 159
Spectrum I [i"i,"l
Raf Lival 30,00 dam » RBW =00 hHT
e Att 40CB  SWT 18.0uc w VBW 2 MH:  Moda Auto FFT
1Pk Mae
TR B0+ dBm
e 3.079720 GM2
20 ey na@ 6.00 dB
10 die 1 Bw LR O6DGODD00 Mz
'\';-' RS- ’\A—__.'\_,‘L‘. ’FAJ;-'& proo I’w’\_u.. e
3 ok . -
]
f l\
-10 dem > -
/ b3
20 dbm o <
<30 QM __}Jj o
o 3!-‘3_—""""“‘ N AN
£0 dBm
CF 5.705 GHz 691 pis Span 6.0 MHZ
Markar
|_Typa | Ret | vrc | X-valup 1 Yovolue | Function | Function Rasult |
T [ 1 5.77972 G 3.04dam | nds down | 16.06 W
| T ! 577671 Gz | 2.60 dam | s | 6,00 48
|72 1 5.70477 Grz 1.74 dBm Q facter 320.0
L i | Measuring... - ' mﬂ — ﬂl, i
Daty MM RC2 107
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6dB BW 802.11ac40
Channel: 151

(=]

Spectrum
Raf Leeval 50,00 dam » RBW 00 bHz
pe ALt A0cE  SWT 180 uc » VBW 2 MH:  Mode Auto FFT
PR Mae
TR 5.2 dBm)
5,240 700 Gz
20 By
ae nai 6.00 dB
T By 12050000000 Mz
A ¢ Q fartor si9N
e .'f.ﬂra'n.:uu'-,‘,.,,.u'\r,’.l '1,_—' v d AN g \.~.('
n'{ l'L
-10 dirm
/ \
20 dim L A
A N\
30 dibm - <
S “
%'.;.!Jr}‘" &-F'J bean, - 5
50 dim
£0 dBrm
CF 5.755 GH2 691 pts Span 60.0 MH2
Markar
I Typa | Ret | Tre | X-valus 1 Yovolue | Function | Function Rasult ]
| M1 | 1 5.74076 G2 5.72 a8m | nda down | 17.95 w2
| T |1 5.73671 Gz | 0:31 dam | s | .00 dB
| T2 1 5.75465 G2 ~0.35 dim Q facter 319.9
fr— e
T M ‘“
Channel: 159
Spectrum [i"i,"l
Raf Leeval 30,00 dam » RBW 00 bHz
pe ALt A0cE  SWT 180 uc w VBW 2 MH:  Mode Auto FFT
1Pk Mae
Mi1) 7.21 dBm
. H. 0197320 GM:2
20 nali 6.00 dB
16 i e By 12950000000 M2
fant 027
I SSPRPNGI IBVETRII 19 T 5y A Ll
o [ : ¥
oBe + .
f \
-10 dBm /f ,\
20 dm 4
\n
; > /
-3 dim - -~ T
AN N
%';,,ﬂ-‘ v Vigdi A
S50 diny
£ dBrmy
CF 5.705 GH2 691 pts Span 60.0 MH2
Markar
| _Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
| M1 | 1 5.79732 G2 7.21 a8m | nda down | 17.95 w2
| T £.79535 Gz | 1.83 dBm | s | £.00 dB
| T2 1 5.81320 G2 1.48 dim Q facter 323.1
- X Feosorivs . GUNNANE O T

Dats M, R02
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Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

6dB BW 802.11ax40
Channel: 151

Spectrum I [i‘ﬂ
Raf Lirval 30.00 dam w RBW 00 kHz
o Att 4008 BWT 168.0 s w VBW 2 MH:  Mode Auto FFT
LPE Mae
Ma1) 692 dBm
= 5.205070 M2
20 nai 6.00 dB
Bw w1 48.22000D000 M2
10 gk " Q0 l.\*:r 1504
..',_-—_u,-_u.-.-__. e P P T e . b
0 ok - ‘I’
/ \
-10 dirm - -
/ \
-20 dim yi %
/ \ 3
=30 dbm - RS
. \
o et ¥ SN
-50 dRm
£0 dBn
CF 5.755 GHz 691 pts Span 60.0 MHz
Markar
| _Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
I M1 1 5.76507 Gri2 6.92d8m | nda down 36.32 Wiz
Y 5.7350 Gz | 1.72 d8m | nds | 6,00 dB
| -T2 1 5.77422 G2 0.59 dim Q facter £20.4

— ——

Channel: 159

Spectrum I [i"i,"l
Raf Leeval 30,00 dam » RBW 00 bHz
e Att 40 CB  BWT 16.0 s w VBW 2 MH:  Mode Auto FFT
LPK Mae
M) 7.093 dBm)
35.7893190 GM2|
20 cewy
8 2] 6.00 dB
i - By 38, 44DGUDO00 Mz
- fm SR O PRI R | 1L W2 Wo-3
3 oBe L
|l Il
| \
-10 dem - -
/A \\
- L
<20 dm = =
i v
-3 dim — ST
rwn\/qyl‘u_l N _(\'LlJ‘\..
50 dBm
£0 dBm
CF 5.705 GH2 691 pts Span 60.0 MH2
Markar
| _Type | Ret | Tre | X-value I Yevole | Function | Function Rasult |
M1 |1 578310 Gra 7.93d8m | rds down | 3644 W2
| T ! 5.77578 Gz | 1.57 dBm | s | 6,00 48
| T2 1 5.81422 Grz 2.17 dam Q facter 1203

— ——

Dats M, R02
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Certificate#5593.01

26dB BW 802.11ac80
Channel: 42

Spectrum (=]

Raf Loval 50,00 dam - RBW 1 Wa
b AL A0 CE  SWT 227 ys » VBW I Mz Maode Auta FFT

LPE Mae

775 dBm)
H.178%70 GM2
20 i 26.00 dB

Bw €8 2200600000 Mz
H0.9

1
10 ae ; Q factor
N ..1..-“,.',_1»."—,——:-»-“' e -'-J-v-"\‘yr-_, v»..\

M)

0 ok«
\

-10 air

-0 dim ;

b

-3 dbm 7 -
TS BV

48,

P AN e

-50 dim

€0 dBm

CF 5.21 GHz 691 pis Spoa 160.0 MHZ

Markar

| _Type | Ret | Trc | X-value I Yvole | fFunction | Function Rasult |

™ Mt 1 5.17807 Gra 7.75 d8m | rads down | 6.22 W2

| 1 £.1660% Gz | -18.23 dam | s | 26.00 dB
Q facter £3.7

T:
| T2 1 5.25423 G2 ~18.19 dam
X T

-

Dats MY 2

26dB BW 802.11ax80
Channel: 42

(=]

Spectrum
Raf Loeval 30,00 dam - RBW 1 Wa
e Att 40 CB  BWT 22.7 yc w VBW Mz Moade Auta FFT
¥, M
Mt} 7.91 dBm|
5415790 GHz
20 e i 26.00 dBy
ey Bw 67.99064D000 Mz
10 e 0 (ucio 59.9
,-uv-i PRV TS e AR 41 A ]
2 \
2 o8 | 'L
4 /
10 der = =
. v
20 dim v %
<30 dbm = e
ProfimAng A o Y\ e anend
40 dB
50 dRm
£0 dBm
CF 5.21 GH2 691 pts Spoa 160.0 MHZ
Markar f
{ Typea | Ret | Tre | *-valug | Y-value | Function | Function Rasult |
T |1 521570 G2 7.91 d8m | rds down 87.00 W
Ts| I £.16577 Gz -18.17 dBm | s | 26.00 4B
| Tz 1 5.25376 Griz -13.03 dam Q facter 0.3
L I | Measuring... - ' mmuw i
Batit 23, MAN, 202 2117l
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6dB BW 802.11ac80
Channel: 155
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Spectrum fi!',’]
Raf Leeval 50,00 dam - RBW 1 Mo
b ALt A0 CB  SWT 22,7 yc » VBW I Mz Mode Auta FFT
LR Mae
Mi1) 674 dBm
H.763030 G2
20 e Ty 6.00 dis
ay B A7.97000D000 Mz
10 cie . - Q factor 16510
'J'\m s et FJ:.M__.N R Ty
2 ok ; \
\
/ |
-10 i : 1
N [}
N
20 dbm i .
-30 dbm ,,T. -‘_\
B M \ind
S0 diny
£ dBry
CF 5.775 GH2 691 pts Spaa 160.0 MH2
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
| M1 | 1 5.7636S G2 6.74 d8m | rada down 37.97 w2
| T 1 £.73670 Gz | 1.54 dam | s | 6.00 48
| T2 1 577477 G2 0.21 diém Q facter t51.8
L i | Measuring... i |
Daty MM, RC2
6dB BW 802.11ax80
Channel: 155
Spectrum F'vﬂ
Raf Leeval 30,00 dam - RBW 1t Mo
P Att A0 CE  SWT 227 yc » VBW I Mz Maode Auta FFT
1Pk Mae
SIS 7.22 dBm
5.250920 GHz
20 ey nalel 6.00 dBy
oy B 78, 260040000 Mz
10 ce - ¥ ~Q factor 3 8
'l{,--#“ Mo M AN r‘\.\"‘ﬂ-’ T | .,u—'\:
2 ok i ;
S | \
/ \
20 dbm ; \
- \
=30 dbm 7 %\‘
e AN | T P WY
40 dBm-L =
50 diay
£ dBrmy
CF 5.775 GH2 691 pts Span 160.0 MH2
Markar
| _Type | Ret | Trc | X-value I Yvole | fFunction | Function Rasult |
| M1 | 1 5.75002 G2 7.22 d8m | nda down | 78.26 M2
| T 1 £.73587 Gz | 2.1 dBm | s | 6.00 4B
|12 1 5.81413 Griz 2.10 dim Q facter 735
Y
| - LN

Dats W
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
99% OBW 802.11a
Channel: 36
Spectrum | [il,l;]
Raf Lval 30,00 dam w RBW 200 k7
e Att 40 B SWT 1045 » VBW 00 kHz  Moda Auto FFT
¥, Max
M) 6.9 dBm
5,1 702400 Giz
20 e Occ Bw 1649 TH29293 Myz,
10 ce - -
B aMastandidbinn | pedamdidton s dins T2
0 ce 2 al
] \
-10 dBrn - -
20 g —t— T
= il
=30 dhm = =
Y B
40 dem
50 dkm
£0 dBm
CF 5.10 GHz 691 ps Span 30.0 MHZ
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult !
T |1 £.173748 Gra 5.30 dam |
| T 1 51717518 Gz | 2.02 dam | Occ Bw | 16.407620233 Wiz
|12 1 5. 1B82480 Criz 2.13 dam
L I | Measuring... - ' m"‘m! i
v JHAY 1Ly {
Channel: 44
Spectrum | ﬁlg]
Raf Laval 30,00 dam w RBW 200 k7
e Att 40CE  SWT 1045 » VBW 00 kHz  Moda Auto FFT
¥, Max
TTTEY) 577 dBm
5 2124890 GHz
20 e Occ B 16,49 7020233 Mz,
10 A :
1 ._,,,‘_’_n/; T T 0 Y L R TRON] (v Sy 0% IO PR N W L ey
3 oBe - 174 X
J Wy 1
| \
-10 dBrn 1 4 -
20 dim il <
” ~ \\
~30 dBm 4= e
e S
4 e —
50 dkm
£0 dBm
CF 5.22 GH2 691 pts Span 30.0 MH2
Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T [ 1 5217480 Gra 5,77 dam |
| T £.2517518 Gz | 1.37 dam | Occ Bw | 16.407620233 Wiz
|12 1 $.2282480 Criz .81 dam
L )i L - ' wner
Datut Z2.M00, 202 L1l
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 48
Raf Leval 50,00 dam - RBW 200 kHz
e Att A0 B BWT 10 15w VBW 00 kHz  Mode Auto FFT
1PH Mae
Mi1) 407 dBm)|
2 8 ZI24890 Gz
20 e Occ Bw 16 541284573 Mz
10 aie ™
o “'f’_.,, v MNMA N A b tadn '_,—-"'.—v.,f* W M M'\._;‘f
| \ |
-10 dem 1 >
\
-0 dbm — -
30 B g il - - — - - - _;“F' —
..*rJ‘. ..\-.
A4 der hanl T3
50 dim
£0 dBmn
GF 5.24 GHz 691 pts Span 30.0 MHZ
Markar
| Type | Ret | Tre | ®-valup I Yowosle | Function | Function Rasult !
M3 1 5232480 G2 4.82 dBm
Ta| 1 £.2317077 G2 -0.73 d&m | Occ Bw 16.541244573 Wiz
T2 1 5 2482480 Grz -0.19 d8m
m :
JT HoRERa- — u [T

L
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
99% OBW 802.11n20
Channel: 36
Spectrum [a‘ﬂ
Raf Loval 50,00 dam - RBW 200 kHz
b ALt A0 B BWT 1015 & VBW 00 kHz  Moda Auto FFT
1PE Mae
Ma1) 6,135 dém
et 5. 105 7740 GM2
20 e Dcc Bw 182121373517 Mz
10 e >
LA PR | N NS TN o ¥ VN o P S I"l i, |72
o P e e B S
\ ’I 1
.10 dern v lh
20 dbm - L \
=5 -
30 g M,
o -llr\,lmf
%0 dem
£0 dBm
CF 5.1 GH2 691 pts Span 50.0 MHZz
Markar
| Type | Ret | Tre | X-value I Y-vole | function | Function Rasult |
T 1 5185774 G 5.15 dam | ‘
| T |1 $.1710000 G2 | 1.00 d&m | Occ Bw | 18.321273617 Wiz
| Tz 1 51694211 Grz .27 dam
)| ] Hesroring.. - ' Az

—

Datut Z2.M0 202 LLs2

Channel: 44
Spectrum [a.?]
Raf Leval 50,00 dam w RBW 200 Kz
b ALt A0 B BWT 1015 & VBW 00 kHz  Moda Auto FFT
1PE Mae
M) 5,96 dBm)
= 5. 2242110 Gz
20 e Dcc Bw 17 75660 1ADOG Myz
10 cie PP
1 PANA ANyt 4 AN _.ru!._,/\_ B .,__J'
0 oBe 0
-10 dem va kv
g \
/ N
<20 dBm -
-3 g~ o
f /—: -\-.
"33 dBm P
50 dBm
£0 dBm
CF 5.27 GH2 691 pts Span 30.0 MH2
Markar
| Type | Ret | Tre | X-valup | Y-vale | Function | Function Rasult |
Mi I 3 5224218 G2 5.95 d8m |
Ta| £.2£10000 Gz | 0.74 dBm | Occ Bw | 17. 756874006 Mz
| T2 1 $.2283567 Grz 0.60 dam
)| J7 Teosveniie- - ' okl

—

Datut Z2.M00 202 LLsdgeis
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 48
Spectrum li-?‘l
Raf Leeval 50,00 dam - RAW 200 kN2
b ALt A0 B SWT 1015 & VBW 00 kHz  Modae Auto FFT
LR Mae
Mi1) 2,99 dBm)|
5, 2339040 G2
20 eyt~ : i 1 " Occ Bw 17. 800289496 Mz
10 a —
,-\.. ~ -'.,- - ¥ it T D s T b e e o 4
9 oBer T
-10 i -
<20 dBm
30 dBm—p- — — - - Lic -,.:.:
S0 diny
40 dBn
CF 5.24 GH2 691 pts Span 30.0 MH2
Markar f
I 'lgno| Ret | Tre | K-valus | Yovalue | Function | Function Rasult ]
M1 1 £.234064 G2 3.90 gam
T2 1 £.2210000 G2 0.38 dam Occ Bw 17.800260436 M2
T2 1 £.2489002 G2 ~1.39 dém
)\ T easorn . GURND O8 Par
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Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

99% OBW 802.11ac20
Channel: 36

Spectrum fi!',’]
Raf Leeval 50,00 dam - RAW 200 kN2
b ALt A0 CB  SWT 105 & VBW 00 kHz  Modae Auto FFT
LR Mae
M) 6.9 dim)
5. 1724890 Gz
20 e Occ Bw 17845704776 Mz
10 e -
)| ) »’\/‘.!'v—'\ T o LT N e s e s vl
0 oBe -
/ !
-10 dBmn - ~
S o4
20 dbm .-
=
- 3 §
-3 q.[m- =
s N
L/ hee)
A0 dB
S0 diny
£ dBry
GF 5.10 GHz 691 pis Span 50.0 MHZ
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult !
| M1 | 1 £,372480 G2 6,39 d8m
| T 1 £.371013 Gz | 0.30 dam | Occ Bw | 17.843704776 Wiz
| T2 1 S.1E83567 G2 1.58 dim
L I Fearoring... - ' HHae
15 D 12
Channel: 44
Spectrum [av',']
Raf Leeval 50,00 dam - RAW 200 kN2
b ALt A0 B SWT 1015 & VBW 00 kHz  Modae Auto FFT
LR Mo
M) 5.6 dBm
52224730 GHz
20 e Occ Bw 177566 14006 M2
10 cie $
A o WA AN i, .\J!» A AR AL
3 ok 4
-10 dim ~
f-
20 dbm L X
“‘}'.‘ ey
<30 0GP S
o~ BN
Ga de —
S0 diny
£0 dBrmny
CF 5.22 GH2 691 pts Span 30.0 MH2
Markar
{ Type | Ret | Tre | X-valug | Yow | Function | Function Rasult |
| M3 | 1 222378 G2 5,36 d8m
| T 1 £.2£10000 Gz | 1.36 dam | Occ Bw | 17. 756874006 Moz
| T2 1 $.2263567 G2 1.37 dém
L )i L - ' TRT

Daty
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Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

Channel: 48
Spectrum l bos I
Raf Leval 50,00 dam » RBW 200 kHz
b Att A0 B SWT 1015 & VBW 00 kHz  Modae Auto FFT
1P Mae
CTTRY] 447 dBm|
i 5. 2350510 Gz
20 ey = "Oce B 17845704776 M2
10 a 17T
N Ty R FPPYTS B N P ST J
0 oBe Ji. u
v"
-10 dem 5 \
/
20 dim A
30 g ~ N
o A -
40 dBm B
-S50 diny
£0 dBrny
CF 5.24 GH2 691 pts Span 30.0 MH2
Markar |
i Y!no| Ret | Tre | ®K-valus | Yovalue | Function | Function Rasult !
M3 1 £.23505: G2 4,47 dam
T 1 £.231013 G2 -1.35 dam Occ Bw 17.843704776 Nz
Tz 1 $.2483567 G2 0.17 dam
m ]
Tearurns. GRS W8 D
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Report No.: AAEMT/EMC/210223-03-04

Certificate#5593.01

99% OBW 802.11ax20
Channel: 36

(=]

-

Spectrum
Raf Loval 50,00 dam - RABW 200 k2
b ALt A0 B BWT 1015 & VBW 00 kHz  Moda Auto FFT
1PE Mae
Mi1) 6.26 dBm)
5. 1707400 Gz
20 e Dcc Bw 19, 146164978 Mz
10 ke -
Y?L-- ._.-,‘v\,._.,! ST S L e T "Hd“"r’ﬂ‘d“-'“"‘v“*'---NA“N‘N
0 oBe 1
{ \
o . \
-10 dem - ~
\
<20 dim
30 dpf- o~
= )
/ A
40 dBm >
S0 dim
£0 dBm
CF 5.10 GHz 691 pts Span 30.0 MHZz
Markar
| _Type | Ret | Trc | X-valup I Yvole | function | Function Rasult !
| M1 | 1 5173748 G2 6.26 dBm | [
T: - 5.1704052 Gz | 1.20 dam | Occ Bw | 10.146164078 Mz
| T2 1 $.1895514 Griz 2.61 dam
X e L

Datut 22,000,202 LLa%7:z

Channel: 44
=

Spectrum
Raf Laeval 50,00 dam » RAW 200 kW2
b ALt A0 CB  SWT 105 = VBW 00 kHz  Modae Auto FFT
¥, Max
FTRY] 598 dbm
5.2122 720 Gz
20 e Occ Bw 19,050594298 Mz
10 cie g
2 xr.,»v!\.,.._.-_,-_..\ e e et et '\
s ] { \
Jl ||
-10 dem -
/ \
20 dln -t — AW
L \..
<30 g e
——
~ e
40 dBr .
50 dBm
£0 dBm
CF 5.27 GHz 691 pts Span 30.0 MHZz
Markar
{ Type | Ret | Tre | X-valup | ¥-ovalue | Function | Function Rasult |
T |1 £212272 62 5.98 dam |
Ts| I 5.2104486 Gz | 1.94 dBm | Occ Bw | 10.059334208 Mriz
| T2 1 £.229508 Griz 2.42 dam
L N | Measuring... - ' munu! i

Datut Z2.M0, 202 LLa%0 el
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 48
Raf Leval 50,00 dam » RBW 200 kg
b ALt A0 cB  SWT 1915 & VBW 00 kHz  Moda Auto FFT
1P Mae
Mi1) 490 dBm
” D 217510 Gz
20 ey Occ Bw 19, 0595594298 Mz
10 e T
9 o8 ‘~/"'--!~"'~-‘*‘ e e C N B e B e S
oBe ] . ;
| \
-10 dem S Y
<20 dBm y ‘ =
=) uep,.:'f - - — — - . - A.":\T
%0 der —
S0 diny
£ dBrmy
CF 5.24 GH2 691 pts Span 30.0 MH2
Markar
| Type | Ret | Tre | X-value | Yovalue | Function | Function Rasult !
M1 1 £.23175: G2 4.90 dam
Ta| 1 5.2202466 Gz 0.96 dBm | Occ Bw 10.050334208 Wiz
T2 1 £.249508 G2 0.68 dam
X T
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04

99% OBW 802.11a
Channel: 149
Spectrum [i!',’]
Raf Loeval 30,00 dam » RBW 200 kg
o Att A0 CBE  BWT 10 15 » VBW 00 kHz  Moda Auto FFT
¥, M
TTRY] 522 dBm
5,790 7400 Gz,
20 Occ By 16 54 1294570 Mz
10 e
s T Ty P O oy T (Y
OB i T ]
/ |
-10 dem - -
\
= . \
<20 dBm 7= -y
<30 B -~ -
//" 2 ‘\- -
AT dem -
50 dBm
£0 dBm
CF 5.745 GHz 691 pts Span 30.0 MHZz
Markar
{ Typea | Ret | Tre | X-valug | Y-value | Function | Function Rasult !
T |1 5733748 5,22 dam |
| T I 57367077 Gz | -0.48 d8m | Occ Bw | 16541244573 Neiz
| Tz 1 5.7532480 Grz 0.47 dam
L I fearoring... - ' e
18 M LL
Channel: 157
Spectrum [av',’]
Raf Laeval 50,00 dam » RAW 200 kW2
e Att A0 CB  BWT 1045 » VBW 00 kHz  Moda Auto FFT
¥, Max
M) 6.28 dim)
8,77 14890 Gz
20 e Occ Bw 16 457HI9233 Mz
10 cie -
1 S0P PN T P B oo, oy A;[;
% Al
0 oBe T \ |
| |
-10 dBrm - -
20 dbm i
30 Bm et X
7 G
Lot e o
40 dBm
50 dBm
£0 dBm
CF 5.705 GHz 691 pts Span 30.0 MHZz
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult |
T |1 5.777480 G2 5.28 dam |
| T I 577675118 Gz 2.05 dBm | Occ Bw | 16407620233 MWriz
| T2 1 5.7932480 Grz 1.54 dam
bid
— AN

Datgt Z2.MAN, 202

R T

69|Page Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

i i i o
AA Electro Magnetic Test Laboratory Private Limited %73 [accrepiven)
/I/ \\\
(MmN
Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
Channel: 165 )
Spectrum [“3.’]
Raf Leeval 50,00 dam - RAW 200 kN2
b ALt A0 B SWT 1015 & VBW 00 kHz  Modae Auto FFT
LR Mae
CTTRY] 6.7 dBm)
DBIUT0I0 G2
20 eyt~ : - "Occ Bwr 1654 1084579 Mz
10 o
:.‘,‘,ﬂ.‘\,.f!‘ AAASAAAA AN N ey Ly | \
908 T T T
J \
-10 dem + -
-0 dbm - b -
e ~=
40 dBm
S0 diny
40 dBn
CF 5.825 GH2 691 pts Span 30.0 MH2
Markar f
I 'lgno| Ret | Tre | ®K-valus | Yovalue | Function | Function Rasult H
M1 1 5£.81370% G2 6.97 dam
T2 1 S.BI67077 G2 0.90 dam Occ Bw 16, 541244573 N2
T2 1 5.6332480 G2 1.78 dam
)\ Tearorns. GRS W8 D
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Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
99% OBW 802.11n20
Channel: 149
Spectrum [av?]
Raf Leval 30,00 dam w RBW 200 k7
e Att 40 B SWT 1045 » VBW 00 kHz  Moda Auto FFT
¥, Max
STTEY) 514 dBm
5.7524670 Gz
20 e Occ Bw 17 7566 74006 M2
10 ce ki
s Pt M AanAANA, | Aardrpton i s
-10 dBrn e
//' \
20 gl et 12
<30 gy i
I "-’ \v'
40 dem Vi
50 dkm
£0 dBm
CF 5.745 GHz 691 pits Span 30.0 MHZ
Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult !
T |1 5.752467 Gra 5,14 dam |
T3/ 1 5.7360000 Gz | 0.5 dam | Occ Bw | 17. 756874006 Wiz
|12 1 $.7533567 Griz 1.31 dam
L I J Mearuring... - ' s g
t M Lisl
Channel: 157
Spectrum [av':’]
Raf Leval 30,00 dam w RBW 200 k7
e Att 40CE  SWT 1045 » VBW 00 kHz  Moda Auto FFT
¥, Max
TTTEY) .08 dBm
5.7928130 M2
20 e Occ B 17719458755 Mz
10 ce e
T T Ve -\-.‘L Ponftmrp g s ~,—'»x‘-.-.[
2 ok -
-10 dBrn - -
74 \
. .
20 i —t— -
<30 dBi 3
r.f"’ Sy
“40 dBn s
50 dkm
£0 dBmn
CF 5.705 GHz 691 pits Span 30.0 MHZ
Markar
{ Type | Ret | Tre | X-valus | Y-value | Function | Function Rasult |
T [ 1 5792815 Gra 5,38 dam |
T3 £.7760900 Gz | 1.26 dam | Occ Bw | 17.713423755 Wiz
|12 1 5.7933133 Griz 1.8 dam
b )i L - ' s
Daty Z2. M0 RG2 LLigRgrat
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Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

Channel: 165

Spectrum 3
Raf Leval 50,00 dam » RBW 200 kHz
b Att A0 B SWT 1015 & VBW 00 kHz  Modae Auto FFT
1P Mae
CTTRY] 7.27 dBm)
L 5.8207020 GHz|
20 ey = "Oce B 17 710458755 Mz
10 e ”“
PN TUPTY, SN PRSI Ry Uy W R . S
2 ok - -
f \
-10 airm 2
<20 dBm
3 Z p o
-0 u.am.;_ - -'\..‘, —
40 dBm
-S50 diny
£0 dBrny
CF 5.825 GH2 691 pts Span 30.0 MH2
Markar |
i Y!no| Ret | Tre | *K-valus | Yovalue | Function | Function Rasult !
M3 1 5620702 G2 7.27 d8m
T 1 S.B161433 G2 2.30 dam Occ Bw 17,713433755 M2
Tz 1 5.6333567 G2 2.46 dim
m w
Foaruring... nane
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Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

99% OBW 802.11ac20
Channel: 149

Spectrum [i‘ﬂ
Raf Loval 30,00 dam - RABW 200 k2
b ALt A0 B BWT 1015 & VBW 00 kHz  Moda Auto FFT
1PE Mae
TR 5.09 dBm)
. 5,790 7400 Gz
20 e Dcc Bw 17 7560 TADUG Mz
10 e
| | ST { R0 AN o | S A A e
0 ok i
-10 dBrn —+ -
p, \
\.
<20 dim ~
| ~
<30 gBrm :
' R
45 dem - -
50 dim
£0 dBmn
CF 5.745 GH2 691 pts Span 30.0 MH2
Markar
% Type | Ret | Tre | X-value 1 Yovolue | Function | Function Rasult |
M1 | 1 5.733746 G2 .00 dBm | [
Ta| | 1 57360000 Gz | 0.42 dBm | Occ Bw | 17. 756874006 Mriz
| T2 1 57538567 Grz 1.10 dim

N | Measuring... -' mumm' i

Datut Z2.M00, 202 [SFTLILE:

—

Channel: 157

Spectrum I [i'.?]
Raf Loval 50,00 dam » RBW 200 kg
b ALt A0 B BWT 1015 & VBW 00 kHz  Moda Auto FFT
1PE Mae
Mii1) 503 dBm
. 5, 7USB 190 Gz
20 e Dcc Bw 17. 400289136 Mz
10 e
2 et e | e n.)u"-/"‘.-\.m‘\-,,..-«,'
2 ok 12
-10 dBm A {
o
20 dbm - -
} / ~
30 gl —~
2 -
P s
40 dem >
50 dBm
£0 dBm
CF 5.705 GH2 691 pts Span 30.0 MH2
Markar
| Type | Ret | Tre | X-valup | Yovolue | Function | Function Rasult |
M1 1 5769810 G .83 dBm | [
Ta| 57760900 Gz | 1.88 dBm | Occ Bw | 17.800260436 MWriz
| T2 1 $.7939002 Griz 0.89 dam
X —

—

Datut Z2.M00 202 LL1dd3
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pe ALt A0 cB  SWT 1915 & VBW 00 kHz  Moda Auto FFT
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£ dBrmy
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| Type | Ret | Tre | X-valup I Yowosle | Function | Function Rasult !
M1 1 5.619084 G2 5.20 dam
T: 1 5.B16013 G2 -0.05 dam | Occ Bw 17.843704776 N2
T2 1 58333567 Griz 2.24 dBm
i —— T
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Channel: 149
Spectrum I [i‘ﬂ
Raf Leval 50,00 dam - RBW 200 kHz
b ALt A0 B SWT 1015 & VBW 00 kHz  Moda Auto FFT
PR Mae
Mi1) 4.5% dBm)
- 5.7534290 Gz
20 Occ B 10,059534298 Mz
10 a Y —
= 7‘,1« e o | ) S ' BT B o) m——. Y }“:
i \
-10 dBrn - Y
20 dbm 3
-0 g e
‘._," t"-—,
40 dBm -1
50 dim
£0 dBm
GF 5,745 GHz 601 pits Span 50.0 MHz
Markar
|_Typa | Ret | vec | X-valug I Y-value | Function | Function Rasult |
T |1 5.753823 Gra 3.50 dam | ‘
| T 5.7354486 Gz | 0.66 dBm | Occ Bw | 19.050334208 Wiz
|72 1 .754508 Griz 1.77 dim
L N | Measuring... - ' m“”l! i
Datut 22,000,202 LLs%4:
Channel: 157
Spectrum I ﬁﬂ
Raf Loeval 30,00 dam - RBW 200 kHz
e Att 40CE  SWT 1045 » VBW 00 kHz  Moda Auto FFT
¥, Max
TTTEY) .05 dbm
. 5.7700360 Gz
20 Occ B 19, LEHOSA031E M2
10 A -
r T N '-,f“-'--\f-L e e -L,i
2 ok ¥ / L
} \l
-10 dBrn = T
20 g -
':U}m;ll e
40 4B 2
50 dkm
£0 dBm
CF 5.705 GHz 691 pts Span 30.0 MHZ
Markar
i Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T [ 1 5.776056 Gra 5,05 dam |
| 1 1 57753184 Gz | -0.17 dBm | Occ Bw | 19.136580318 Wiz
|12 1 £.794508 Griz 2.67 dam
L JU L - ' usee g
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Channel: 165

Raf Leval 50,00 dam ® RAW 200 kHz
o Att A0 CB WY 10 15w VBW 00 kHz  Modae Auto FFT
LPE Mae
M) 7.10 dim)
% 5,81 14890 G2
20 amr— Occ Bw 19, 059594298 My 2
10 ey - — -
-,‘" .“-“" ol "-*"""—-‘\'\Jdv.--.h_-_. P B B ﬂ",
2 o8 - i :
7 3 T
f !
/ \
-10 By ra -
e ‘..'\
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-{"J,_QP"'""" ! = - . . - - - -
40 dB
-50 dRm
£0 dBm
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Markar
| Type | Ret | Tre | ®-valup I Yvole | function | Function Rasult !
M: 1 5.817480 Gr2 7.10 dBm
T3/ 1 S.BIS44BE Gt 334 d8m | Occ Bw 10.050334208 Wiz
T2 1 5834508 Griz 3.05 dam
JL J feasuring... [T
FUTUIDHS B EFE
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99% OBW 802.11n40
Channel: 38

(=]

Raf Leval 50,00 dam

» RBW 00 bHz

b ALt A0 B SWT 1524w VBW 2 MH:  Mode Auto FFT
LR Mae
M) 6. 75 dim)|
5.3U 7310 GMz
20 e Occ Bw 6. 46BHE5H7 M2
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Markar
{ Type | Ret | Tre | X-valup | Y-value | Function | Function Rasult !
| M1 | 1 5,105738 G2 6.75 d8m
| T I 51717656 Gz | 2.27 dam | Occ Bw | 36468085573 Nz
| T2 1 5.2082344 G2 1.81 dém
[t X Teavurns. G W8 oo
t g i
Channel: 46
Spectrum [av':']

Raf Leval 30,00 dam

» RBW 00 bHz

b ALt A0 B SWT 1524 w VBW 2 MH:  Mode Auto FFT
LR Mo
M) 6.8 dim)
5 2160200 Gz
20 e Occ Bw 36555716253 MHz2
10 cie -
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- y \ o h
0 oBe g
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/ Y]
7 N
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30 = S —
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40 dBm
S0 diny
£0 dBrmny
CF 5.20 GHz 691 pts Span 60.0 MH2
Markar
{ Type | Ret | Tre | X-valug | ¥-ovalue | Function | Function Rasult |
| M3 | 1 5.21802 G2 6.08 d8m |
| T 1 52116767 Gz | 1,44 dam | Occ Bw | 36.555716353 Mz
| T2 1 5.2482344 G2 1.81 dém
Y
L JL J rMeasuring... - ' mml &
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Spectrum rv]
Raf Loval 30,00 dam w RBW 00 hHz
e Att A0 CE  BWT 352 uc w VBW 2 MH:  Mode Auto FFT
1PE Mae
Mii1) 618 dBm
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Markar
| _Type | Ret | Trc | X-value I Yvole | fFunction | Function Rasult !
M1 | 1 £.177323 G2 5.88 dBm | [
Ta| | 1 51717656 Gz 2.01 d8m | Occ Bw | 36.555716353 MWz
| T2 1 $.2083213 Gz 1.36 dim

N | Measuring... -' m.m”l. i
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Spectrum _ | =]
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b ALt A0 B SWT 1524w VBW 2 MH:  Mode Auto FFT
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M) .44 dim)
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Markar
{ Type | Ret | Tre | X-valug | Y-value | Function | Function Rasult |
T [ 1 523877 G 544 dam |
| 11 1 52115010 Gz | -0.48 d&m | Occ Bw | 36.555716353 Mtz
| T2 1 5.2481476 G2 1.56 dim
L I | Measuring... - ' “nruml i
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Spectrum [i‘ﬂ
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TR B.00 dBm
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Markar
I Typa | Ret | Tre | X-valus 1 Yovolue | Function | Function Rasult ]
. |3 517576 G 8.50 dam | ‘
‘ Ts| 1 51709348 Gz | 4.00 d8m | Occ Bw | 33.031637016 Wiz
| T2 1 $.2000150 Grz 5.00 dim
— T T
r MAN, 14
Channel: 46
Spectrum [i"i,"l
Raf Leeval 30,00 dam » RBW 00 bHz
e Att A0 CE  BWT 352 yc w VBW 2 MH:  Mode Auto FFT
1Pk Mae
TR 6,75 dBm
= 52207070 GHz
20 e Dcc Bwr 37 945007296 Myz
10 e - “’
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4 \
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-1 5
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b~ N
“
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CF 5.23 GH2 691 pts Span 60.0 MH2
Markar
| _Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
I M3 . 5226787 G2 6.75 d8m | |
‘ Ts| 1 52100341 GHz | 2.70 dam | Occ Bw | 37.945007236 Wiz
| T2 1 $.2489291 Griz 1.50 dam
— T T
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99% OBW 802.11n40
Channel: 151

Spectrum I [i‘ﬂ
Reif Lirval 30,00 dam = RBW 500 1HE
e Att 40 B SWT 352 4c w VBW 2 MH:  Mode Auto FFT
LPE Mae

Ma1) 5,95 dBm)
- 5. 7421490 Gz
S0 ey Occ Bw G6.46B45673 Mz

10 cie 4t
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Markar

I Typa | Ret | Tre | X-value 1 Yovolue | Function | Function Rasult ]
I M1 |1 5.742140 Gr 5.95 dBm | ‘

\ T2| 1 57357656 GHz | 0.96 dBm | Occ Bw | 36, 4680685573 N2

| 12 [ 5.7732344 Griz 1.24 dim

X T

Channel: 159

Spectrum I [i"i,"l
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|_Typa | Ret | vrc | X-value 1 Yovolue | Function | Function Rasult |
T [ 1 5789877 GG 5.78 dam | ‘
a1 1 57767656 Gz | 1.64 dam | Occ Bw | 36. 468865673 Mz
|72 1 58532344 Gr 1.17 dam
L I | Measuring... - ' “" - J i
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99% OBW 802.11ac40
Channel: 151
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Spectrum
Raf Lival 30,00 dam » RBW 200 hHz
o Att 40CB  SWT 352 uc w VBW 2 MH:  Moda Auto FFT
PR Mae
TR 5535 dBm)
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{ Typa | Ret | Tre | X-value 1 Yovolue | Function | Function Rasult ]
T |1 5.752016 G 5,55 dam | ‘
T2 5.7357656 Gz | 0.63 dam | Occ Bw | 36.555715353 Meiz
|72 1 $.7733213 Griz 0.11 dam
L X T I
t MA '
Channel: 159
Spectrum ﬁﬂ
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i Type | Ret | Tre | X-valup | ¥-ovalue | Function | Function Rasult |
T [ 1 5.785014 Gra 6.08 dam |
| 1 1 57763524 Gz | 2.74 dBm | Occ Bw | 36380054903 Mz
|12 1 S 8532344 CGriz 2.19 dam
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99% OBW 802.11ax40
Channel: 151
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Spectrum
Raf Leeval 50,00 dam » RBW 00 bHz
o Att A0CE  BWT 352 uc w VBW 2 MH:  Mode Auto FFT
PR Mae
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I Typa | Ret | Tre | X-value 1 Yovolue | Function | Function Rasult ]
I M1 I 5,753518 G2 6.53 d8m | |
T2| | 1 57350241 GHa 3.40 dBm | Occ Bw | 33, 118663506 Mz
| T2 1 57741027 Gz 2.96 dim
L N | Measuring... - ' “u — nlll i
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1Pk Mae
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CF 5.705 GH2 691 pts Span 60.0 MH2
Markar
| _Type | Ret | Tre | X-value I Yvole | fFunction | Function Rasult |
M1 |1 5778580 Gra 7.06 d8m | |
Ta| 577502418 Gz | 2.42 dBm | Occ Bw | 33.031837916 MWz
| T2 1 $.B140150 Gz 2.98 dim
L i | Measuring... - ' m."""l i
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Channel: 42
Spectrum [a.?]
Raf Loval 50,00 dam - RBW 1 M2
b ALt A0 B BWT 17 15 » VBW = MH:  Maode Auto FFT
PR Mae
TR 557 dBm)
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| _Type | Ret | Trc | X-valug I Yvole | fFunction | Function Rasult |
| M1 | 1 5.21720 G2 5,57 asam |
| T 1 5371068 Gz | 2.05 dBm | Occ Bw | 76063675832 Wiz
| T2 1 $.243032 Griz 2.74 dim
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99% OBW 802.11ax80
Channel: 42
Spectrum [av’]
Raf Loeval 30,00 dam - RBW 1 W2
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{ Typea | Ret | Tre | X-valug | Yow | Function | Function Rasult !
M [ 1 521036 Gr 7.22 d8m |
| T 1 5.371274 G2 | 2.07 dam | Occ Bw | 77452066715 Wiz
| T2 1 $.248726 Griz 3.76 dam
L X Wenrorns GUNNAND 08 o
MAN, 203

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.
Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com

W
\\\\\‘\ | /'l/,'/

‘s,

6

v,

e e

W

s
%7~ [ACCREDITED
Dyt W
Certificate#5593.01


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

\\\“\lll“/"/,'/

N

N

6

il

o~
7~~~ [ACCREDITED

Dyt AN

SR

M AA Electro Magnetic Test Laboratory Private Limited

Certificate#5593.01
Report No.: AAEMT/EMC/210223-03-04
99% OBW 802.11ac80
Channel: 155
Spectrum [a.?]
Raf Loval 50,00 dam - RBW 1 M2
b ALt A0 B BWT 17 15 » VBW = MH:  Maode Auto FFT
PR Mae
TN 5.0 dBm
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| _Type | Ret | Trc | X-value I Yvole | function | Function Rasult |
™ M1 |1 5.7927% Gr 5,30 dBm | [
| T | 1 5.737142 G2 | 1.06 dBm | Occ Bw | 75.500014472 Wiz
| T2 1 5.613032 Gz 2.25 dim
L I' J Measuring... - ' muuzal ,aé
Bats MA, 203 !
99% OBW 802.11ax80
Channel: 155
Spectrum [av’]
Raf Loeval 30,00 dam - RBW 1 M2
b Att A0 CB  BWT 17 15w VBW 2 MH:  Mode Auto FFT
LPY Mac
TR 7.26 dBm
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Markar
{ Typea | Ret | Tre | *-valug | Y-value | Function | Function Rasult !
M [ 1 5.7614% Grz 7.26 d8m |
Ta| ) I 5.736% Gz | 4.33 dBm | Occ Bw | 77.800269436 Nz
| T2 1 5.8130 Grz 3.38 dam
L I | Measuring... - ' mumml i
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6. MAXIMUM CONDUCTED OUTPUT POWER

Test Requirement: FCC Part15 E Section 15.407
Test Method: KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Limit: For the band 5.15-5.25 GHz, the maximum conducted output power over the

frequency bands of operation shall not exceed 250mW.

For the band 5.745-5.850 GHz, the maximum conducted output power over the
frequency bands of operation shall not exceed 30dBm

Test setup: Power Meter
[ 1282 E.U.T
wm-Conducted |al
(llﬂllnd Rl‘l\‘l('"\ c '.I-\"l'
Test procedure: Measurement using an RF average power meter
) Measurements may be performed using a wideband RF power meter with a
thermocouple detector or equivalent if all of the conditions listed below are

satisfied
a) The EUT is configured to transmit continuously or to transmit with a
constant duty cycle.

b) Atall times when the EUT is transmitting, it must be transmitting at its
maximum power control level.

c) The integration period of the power meter exceeds the repetition period
of the transmitted signal by at least a factor of five.

(i) If the transmitter does not transmit continuously, measure the duty cycle, X,
of the transmitter output signal as described in section B).

(iii) Measure the average power of the transmitter. This measurement is an
average over both the on and off periods of the transmitter.

(iv) Adjust the measurement in dBm by adding 10 log(1/x) where X is the duty
cycle (e.g., 10log(1/0.25) if the duty cycle is 25 percent).

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
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6.1. TEST RESULT

CH Output Power (dBm)
No. | Frequency (MHz) 80211 | 802:11n | 802.1lac | 802.1lax Limit(dBm) Result
' (HT20) | (VHT20) | (HE20)

36 5180.00 21.28 21.65 21.89 22.77 30 Pass
44 5220.00 20.58 21.11 21.29 22.29 30 Pass
48 5240.00 20.01 20.28 20.24 21.41 30 Pass
149 5745.00 23.04 23.59 24,57 24.72 30 Pass
157 5785.00 24.03 24,52 25.50 25.72 30 Pass
165 5825.00 24.73 25.42 26.47 26.31 30 Pass
CH Output Power (dBm)

No. Frequency (MHz) 802.11n 802.11ac 802.11ax Limit(dBm) Result

' (HT40) (VHT40) (HE40)

38 5190.00 21.84 21.06 22.12 30 Pass
46 5230.00 21.12 20.12 20.69 30 Pass
151 5755.00 24.33 24.75 25.52 30 Pass
159 5795.00 25.76 24.72 26.35 30 Pass
CH. Output Power (dBm) .

No. | Freauency (MH2) Imers 0 c(VHT80) | 802.11ax(HESO) Limit(dBm) Result
42 5210.00 21.73 21.59 30 Pass
155 5775.00 25.54 26.48 30 Pass
E.l.R.P at any elevation angle above 30 degrees

CH Output Power (dBm)

No. | Frequency (MHz) [ | 802.11n [ 802.1lac | 802.1lax |  Limit(dBm) Result

' (HT20) | (VHT20) | (HE20)

36 5180.00 18.99 20.03 19.11 19.45 21 Pass

44 5220.00 19.61 19.27 19.94 19.66 21 Pass

48 5240.00 20.18 20.07 20.51 21.67 21 Pass
CH Output Power (dBm)

No' Frequency (MHz) 802.11n 802.11ac 802.11ax Limit(dBm) Result

' (HT40) (VHT40) (HE40)

38 5190.00 18.77 18.29 18.48 21 Pass

46 5230.00 19.47 20.02 20.12 21 Pass
CH. Output Power (dBm) _—

No. | Freauency (MHz) Imer e (VHT80) | 802.11ax(HESO) Limit(dBm) Result

42 5210.00 20.22 19.83 21 Pass
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7. Band Edges Measurement
Test Requirement: FCC Part15 E Section 15.407 and 5.205
Test Method: ANSI C63.10:2013
Limit: Undesirable emission limits:
(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
Devices operating in the 5.25-5.35 GHz band that generate emissions in the
5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25
GHz band.
(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside
of the 5.47-5.725 GHz band shall not exceed an EIRP of —27 dBm/MHz.
Test Procedure: a. The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
SPAN: 100MHz
RBW: 1 MHz
VBW: 1 MHz
Sweep time= Auto.
b. Using Peak Search to read the peak power of Carrier frequencies after
Maximum Hold function is completed.
c. Find the next peak frequency outside the operation frequency band.
Test setup:
EUT SPECTRUM
ANALYZER
Test results: Pass
Remark:
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7.1. TEST RESULT

802.11a (5.15GHz-5.25GHz)

The Low Channel 36: 5180MHz
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802.11a (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz
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802.11n(20M) (5.15GHz-5.25GHz)

The Lowest Channel 36: 5180MHz
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802.11n(20M) (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz
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802.11ac(20M) (5.725GHz-5.85GHz)

The Low Channel 149: 5745MHz
Spectrum l

Ref Level 30.00 c&m

%]

= RBW | Mz

A 40 di  SWT 23.5 ys & VBW 3 MH:  Mode suto FFT
@ 1P May
mM2[1] 6,90 ddm|
5.715150 GHg|
20 dBr Mi[1) 23,630 ¢Bm
5.725280 CH2
10 dBem
0 cE&m y,’ ]
| 1R
-0 dan | } T
02 -17. 000 dén .I 3
-70 dam { - L
Tt
—————— |01 27,000 d&m- - 1= - —f-
-30 dim )
M A n e
'fso\ VI, LY, Pl ol UL\ Pt .‘.\:—’\'Vu' S T272Y it e "‘!'ﬂ
-50 dim
-60 dim
Start 5.559 GHz 691 pts Stop 5.750 GHz
L JL ) Measuring... “ ’ ’“I d

[T

@

802.11ac(20M) (5.725GHz-5.85GHz )

The High Channel 165: 5825MHz
Spectrum l

Ref Level 30.00 cam
jo At 40 di

(=)

= RBW | MHz
SWT 235 ys & VBW 3 MI<2  Mode auto FFT

@ 1PE View

M2[1] 22,96 dhm)
5.860190 Gz
23,17 ¢#Bm

S.A50060 CH2

Mi1[1]

Ay P
i
|
\
0

|V,

D2 -17.000 dér
ial

=

~—101 27.000 dBm~—
(VL

W ,\_.. f‘\

|
Mo
i T

Sagapnd b

-40 dim

st sctan AR et deg s, ) IPLENSECS

-50 dim

-6 odm

Stoart 5.812 GHz
——

wo0res

691 pts Stop 6.012 GHz
JL ) Measuring... “ ' l“'

Plot 174, Udyog Vihar Phase 4, Sector -18, Gurgoan, Haryana, India.

«

\\\\\\\\I Il“/“/’,

T
€4l///'_\\\\\¢ [ACCREDITED
Lirlyal i\
Certificate#5593.01

Contact:0124-4235350,4145343;e-mail:info@aaemtlabs.com;Website: www.aaemtlabs.com


mailto:info@aaemtlabs.com
http://www.aaemtlabs.com/

M AA Electro Magnetic Test Laboratory Private Limited

94|Page

Spectrum

Ref Lavel
b AT

N\

”
7

W,

(

Mﬂ\g
) N
P - R

/,/’l

G N
Tl

lACCREDlTED

Certificate#5593.01

Report No.: AAEMT/EMC/210223-03-04

802.11ax(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz
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802.11ax(20M) (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz
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802.11n(40M) (5.15GHz-5.25GHz)
The Lowest Channel 38: 5190MHz
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8. RADIATED EMISSION MEASUREMENT

8.1. Block diagram of test setup

In 3m Anechoic Chamber Test Setup Diagram for 9KHz-30MHz
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1 Receiver — PC System

In 3m Anechoic Chamber Test Setup Diagram for 30MHz-1GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

{Reference Point)

Turn Table
1.5m(L)*1.0m(W)*0 8m(H) —» (Wood)

AMP H Receiver — PC System
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(L)*1.0m(W)* 1 5m(H)

ABSORBER TURN TABLE
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Spectrum Analyzer H PC System

AMP

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port of AMP.
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8.2. Limit

9.3.1 FCC 15.205 Restricted frequency band

MHz MHz MHz GHz
0050 -0.110 16.42 - 16,423 3999 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 3.35-546
2.1735 - 2.1905 1680425 - 16.80475 960 - 1240 T.25-7.75
4125-4128 255.2567 1300 = 1427 g025-85
417725417775 37.5-3825 1435 - 1626.5 Q0-92
420725 - 420775 T3-74.6 16455 - 1646.5 93-9.5
6.215-6.218 T48-T752 1660 - 1710 10.6-12.7
626775 - 6. 26825 108 -121.94 ITI88-17222 1325-154
6.31175-6.31225 123 - 138 2200 - 2300 1447 - 145
8.291 -8.194 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - B.366 15652475 - 156.52525 24835 - 2500 17.7-214
837625 - 838675 156.7 = 1569 2690 = 2900 2201-2312
841425 -841473 1620125 - 167.17 3260 - 3267 236-240
12.29 -12.293 167.72 - 173.2 3332-3339 31.2-31.8
12.51975 - 12.52025 240 - 285 33458 - 3358 36.43 - 36.5
1257675 - 1257725 322-3354 3600 = 4400 )

9.3.2. FCC 15.209 Limit.

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVim dB(uV)/m

0.009 ~ 0.490 300 2400/F(KHz) 67.6-20log(F)
0.490 ~ 1.705 30 24000/F(KHz) 87.6-20log(F)

1.705 ~ 30.0 30 30 29.54

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

74.0 dB(uV)/m (Peak
Above 1000 3 54.0 dB(u(\‘;)/r)n (AEverag)e)

Note: (1) The emission limits shown in the above table are based on measurements employing a CISPR
QP detector except for the frequency bands 9-90KHz, 110-490KHz and above 1000MHz.
Radiated emissions limits in these three bands are based on measurements employing an
average detector.
(2) At frequencies below 30MHz, measurement may be performed at a distance closer then that
specified, and the limit at closer measurement distance can be extrapolated by below formula:

Limits,,(dBuV/m)= Limitzy,(dBuV/m) + 40Log(30m/3m)
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9.3.3. Limit for this EUT

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions shall be at least 30dB below the fundamental emissions, or comply with
15.209 limits.

8.3. Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a semi-anechoic
chamber.
(2) Setup EUT and assistant system according clause 2.4 and 7.2
(3) Test antenna was located 3m(except 18GHz-40GHz was 1m) from the EUT on an adjustable mast, and the antenna

used as below

table.

Test frequency range Test antenna used
9KHz-30MHz Active Loop antenna
30MHz-1GHz Bilog Broadband Antenna
1GHz-18GHz Double Ridged Horn Antenna(1GHz-18GHz)
18GHz-40GHz Horn Antenna(18GHz-40GHz)

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the loop antenna
was positioned with its plane vertical from the EUT and rotated about its vertical axis for maximum
response at each azimuth position around the EUT. And the loop antenna also be positioned with its plane
horizontal at the specified distance from the EUT. The center of the loop is 1 m above the ground. for
measurement above 30MHz, the Trilog Broadband Antenna or Horn Antenna was located 3m from EUT,
Measurements were made with the antenna positioned in both the horizontal and vertical planes of
Polarization, and the measurement antenna was varied from 1 m to 4 m. in height above the reference
ground plane to obtain the maximum signal strength.

(4) Below pre-scan procedure was first performed in order to find prominent frequency spectrum radiated
emissions from 9KHz to 25GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT was rotated
360 degree, the antenna height was varied from 1m to 4m(Except loop antenna, it’s fixed Im above
ground.)

(b) Change work frequency or channel of device if practicable.

(c) Change modulation type of device if practicable.

(d) new battery is used during testing

(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement produces
highest emissions.
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Spectrum frequency from 9KHz to 25GHz (tenth harmonic of fundamental frequency) was investigated,
and no any obvious emission were detected from 18GHz to 25GHz, so below final test was performed

with frequency range from 9KHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT was rotated and the antenna
height was varied between 1m and 4m in order to maximize the emission. Measurements in both
horizontal and vertical polarities were made and the data was recorded. In order to find the maximum
emission, the relative positions of equipments and all of the interface cables were changed according to
ANSI C63.10 2013 on Radiated Emission test.

(6) The emissions from 9KHz to 1GHz were measured based on CISPR QP detector except for the
frequency bands 9-90KHz, 110-490KHz, for emissions from 9KHz-90KHz,110KHz-490KHz and above
1GHz were measured based on average detector, for emissions above 1GHz, peak emissions also be
measured and need comply with Peak limit.

(7) The emissions from 9KHz to 1GHz, QP or average values were measured with EMI receiver with below

RBW
Frequency band RBW
9KHz-150KHz 200Hz
150KHz-30MHz 9KHz
30MHz-1GHz 120KHz

(8) For emissions above 1GHz, both Peak and Average level were measured with Spectrum Analyzer,
and the RBW is set at IMHz, VBW is set at 3MHz for Peak measure; RBW is set at IMHz, VBW is
set at 10Hz for Average measure(according ANSI C63.10:2013 clause 4.2.3.2.3 procedure for

average measure). Peak detector is used for Peak and AV measurement both.

According to KDB 789033 v02r01 section G) 1) (d), for For measurements above 1000 MHz @ 3m distance, the limit
of field strength is computed as follows:

E[dBuV/m] = EIRP[dBm] + 95.2;

For example, if EIRP = -27dBm

E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.
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8.4. Test result(Below 30MHz)

Certificate#5593.01

EUT: Wi-Fi Access Point Model Name. ion4xe
Temperature: 24°CO Relative Humidity: 55%
Distance: 3m Test Power: 120V 60Hz
Polarization: -- Test Result: Pass
Test Mode: Keeping TX mode Test By: Abhinav
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
-- -- -- -- P
-- -- -- -- P
Note:

to be reported.

Distance extrapolation factor =20 log (specific distance/test distance)(dB);
Limit line = specific limits(dBuv) + distance extrapolation factor.
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Note: N/A

Plot 174,

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
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EUT: Wi-Fi Access Point Model Name. : iondxe

Temperature: 240 Relative Humidity: 55%

Distance: 3m Test Power: AC120V/60Hz

Polarization: Vertical Test Result: Pass

Standard: (RE)FCC PART 15 Test By: Abhinav

Test Mode: Keeping TX mode

80.0 dBuV/m

Limit: —
Margin: —

=

WW%MW

20

—ad bl
e
o i
<
S

-40

30000 12700 20400 32100 41800 51500 61200 __ 70900 __ 806.00 1000.00_MH:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Qver
MHz dBuv db dBuv/m dB/m dB Detector
1 1 474600 6127 -23.71 37.56 4000 -244 QP
2 " 629800 60.26 -21.63 3863 4000 -1.37 QP
3 73.6500 51.36  -20.61 3075 4000 -925 QP
4 185.2000 4591  -15.13 3078 4350 -1272 QP
5 199.7500 46.02 -15.26 3076 4350 -1274 QP
6 218.1800 46.77  -15.01 31.76 46,00 -1424 QP

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result - Limit
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EUT: Wi-Fi Access Point Model Name. iondxe
Temperature: 240 Relative Humidity: 55%
Distance: 3m Test Power: AC120V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15 Test By: Abhinav
Test Mode: Keeping TX mode
80.0 dBuV/m
Limit: J—
Margin: —

D¢ ek

4030.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000
Reading Correct Measure-
No. MK. Freg. Level Factor ment Limit  Over
MHz dBuVv dB dBuv/m dB/m dB  Detector
1 42.6100 5743  -26.28 31.15 40.00 -8.85 QP
2 99.8399 4568  -15.08 30.60 4350 -1290 QP
3 125.0600 50.34 -16.01 3433 4350 -9.17 QP
4 185.2000 48.29  -14.93 33.36 4350 -10.14 QP
5 * 199.7500 54.18  -15.25 38.93 4350 -457 QP
6 218.1800 50.35  -15.01 35.34 46.00 -1066 QP

The test result is calculated as the following:
(4) Result = Reading + Correct Factor
(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result - Limit
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TEST RESULTS (Between 1000M — 18000 MHz)
EUT: Wi-Fi Access Point Model Name. iondxe
Temperature: 240 Relative Humidity: 55%
Distance: 3m Test Power: AC120V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15 Test By: Abhinav
Test Mode: Keeping TX mode
R, oliim
Limik; —
AVG:
50 b
3 .
et TV e i P s —u-.ﬂ|! Hdﬂ...ﬁ—n,,hr.ww L P ..v,h__.-.w"“""'_ 1 il
oo
100000 2000 3000 [MHz) 5000 GO0O0 7000 BO00 9000 TR0, 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dB/m dB Detector
1 * 2440.050 60.66 -9.52 51.14 7400 -22.86 peak
2 5190.381 51.45 -7.21 44 24 7400 -29.76 peak
3 10266.53 29.53 9.98 39.51 7400 -3449 peak
4 12446.89 25.74 11.38 37.12 7400 -36.88 peak
9} 14218.43 19.85 18.02 37.87 7400 -36.13 peak
6 17863.72 27.31 11.23 38.54 7400 -3546 peak
Note: Marker 1 & 2 are intentionally radiated frequencies from the EUT.
The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result - Limit
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EUT: Wi-Fi Access Point Model Name. iondxe
Temperature: 240 Relative Humidity: 55%
Distance: 3m Test Power: AC120V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15 Test By: Abhinav
Test Mode: Keeping TX mode
1D dbuVSm
’ Limit: —_—
AV —
0| ¥ i
_ j""-__JL _J,,,-\ELFSJ
5--"JIF%-H"'W“‘*--’#'_WP1J-‘«Jlls,lmﬁ-m‘mr‘u’”ﬁ“ﬁ.a-r"’“”-—-' q_Fwﬂ.\x—m | -t
nn;
1000, D00 2000 3000 [MHz) 5000 6000 7000 80009000 18000040
Reading Correct Measure-
No. MK. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dB/m dB Detector
1 * 2430.862 60.44 -9.51 50.93 7400 -23.07 peak
2 5190.381 57.45 -7.21 50.24 7400 -23.76 peak
3 10266.53 32.03 9.98 42.01 7400 -3199 peak
4 12446.89 2474 11.38 36.12 7400 -37.88 peak
5 16773.54 23.84 15.50 39.34 7400 -3466 peak
6 1786372 2931 1123 4054 7400 -3346 peak

Note: Marker 1 & 2 are intentionally radiated frequencies from the EUT.
The test result is calculated as the following:
(4) Result = Reading + Correct Factor

(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator

(6) Margin = Result - Limit
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The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic equation with a
sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.
No any other emissions level very low which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions from
unintentional radiators which are attenuated more than 20 dB below the permissible value need not be reported unless
specifically required elsewhere in this Part.

Hence there no other emissions have been reported.
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9. POWER LINE CONDUCTED EMISSION

9.1. Block diagram of test setup

VCP.,
Reieivere‘
I:I EUT+ I Losd |
_—
80cm.
Non-Conductive Table
L'SN“. HCP., LlSN"‘
9.2. Power Line Conducted Emission Limits
Frequency Quasi-Peak Level Average Level
dB(uVv) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50
Note 1: * Decreasing linearly with logarithm of frequency.
Note 2: The lower limit shall apply at the transition frequencies.
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9.3. Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above the
ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as described in
clause 10.2 of this report.

All 1/0 cables were positioned to simulate typical actual usage as per ANSI C63.4.
All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver connected
to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.

After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were recorded
for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest emission
level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 KHz.

9.4. Test Result

PASS. (See below detailed test result)
Notel: All emissions not reported below are too low against the prescribed limits.

Note2: “-----” means peak detection; “-----” mans average detection
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EUT: Wi-Fi Access Point Model Name. iondxe
Temperature: 23°C Relative Humidity: 52%
Probe: L1 Test Power: AC 120V/60Hz
Test Mode: X Test Result: Pass
Standard: (CE)FCC PART 15 C_QP
80.0 dBuV
70 |

\ FLC Part 15 € Conduction{GP)
60
50 | e ! e
40 |
0 | X 4

o ! W el $3 g

| ): 2.0 ™ T ,x]

Y ‘ v

* | M "M th ' Vi’ -V'.\M‘ y 11\"'\' Wﬂm 1'Dcak

& w\d\« Al '.’ # * AN M/ Ry ]
L :'. W’*\’ u&\ W"{ W' "‘ ‘ 7 d J‘ f 'v(' (VI \M A Mo Yave
0 . “ l Al Nr "V ) Y, i ',_'/“
10 |
20
a0 |
40

0.150 MHz) 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuV dB Detector

1 3.4295 23.61 0.68 24 .29 56.00 -31.71 peak
2 4.6760 24.29 0.76 25.05 56.00 -30.95 peak
3 * 6.2250 29.79 0.77 30.56 60.00 -29.44 peak
4
5)

9.5750 27.10 0.76 27.86 60.00 -32.14 peak
10.5750  24.97 0.74 25.71 60.00 -34.29 peak
6 27.7499  24.41 0.84 25.25 60.00 -34.75 peak

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator
(3) Margin = Result - Limit
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EUT: Wi-Fi Access Point Model Name. ion4dxe
Temperature: 23°C Relative Humidity: 52%
Probe: N Test Power: AC 120V/60Hz
Test Mode: ™ Test Result: Pass
Standard: (CE)FCC PART 15 C_QP
800 dBuV
70
FCE Part 15 € Conduction(GP)
e \\‘w-&_‘\ < J’ FEL Part 15 L ConductmniAVG
40
30
A
20 % M\rﬁ A
10 h\'a"‘lvr\.“ o ‘& I .‘;’“"'1» P T P e VY
< '\ "\"\"‘f‘-«’..nuj%ﬁ :’\j‘.‘b ‘Jl/a ‘M]{‘/\M \t
10
20
30
-40
0.150 MHz) 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment Limit Over
MHz dBuV dB dBuV dBuV dB Detector
1 3.10585 20.84 0.22 21.06 56.00 -34.94 peak
2 3.4295 22.56 0.23 22.79 56.00 -33.21 peak
3 X 6.2750 29.16 0.27 2943 60.00 -30.57 peak
4 9.9500 27.05 0.25 27.30 60.00 -32.70 peak
5 11.9000 25.40 0.23 25.63 60.00 -34.37 peak
6 27.8249 25.30 0.12 2542 60.00 -34.58 peak

The test result is calculated as the following:
(1) Result = Reading + Correct Factor

(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator

(3) Margin = Result - Limit
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10. CONDUCTED SPURIOUS EMISSIONS
Test Requirement: FCC Part 15 C section 15.407
(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating. the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power. Based on either an RF conducted or a radiated
measurement. Provided the transmitter demonstrates compliance with the peak
conducted power limits.

Test Method: ANSI C63.10: Clause 6.7

Test Status: Pre-Scan has been conducted to determine the worst-case
mode from all possible combinations between available
modulations, data rates and antenna ports (if EUT with
antenna diversity architecture). Following channel(s) was
(were) selected for the final test as listed below.
Pre-test the EUT under 2 modes: power-supplied by using the
AC adapter and power-supplied by using internal battery.
After pre-testing, we found the worst case is the test mode of
EUT power-supplied by using internal battery.

Test Configuration:

Spectrum Analyzer

oo § e § o |
4 oo § e e
o e fl e

= = E.U.T|

4

Non-Conducted Table

Ground Reference Plane

Test Procedure:

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the spectrum
analyzer or power meter.

2. Set the spectrum analyzer: RBW=100 KHz, VBW = 300KHz. Sweep = auto; Detector Function = Peak. Trace
= Max Hold, Scan up through 10th harmonic.

3. Measure the Conducted Spurious Emissions of the test frequency with special test status.
Repeat until all the test status is investigated.
Report the worse case.
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Result plot as follows:
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Spectrum
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11. ANTENNA REQUIREMENTS

11.1. Limit

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party

shall be used with the device.

11.2. EUT ANTENNA

The antennas used for this product are external antenna and that no antenna other than that furnished by the

responsible party shall be used with the device, the maximum peak gain of the transmit antenna is 6 dBi. and the
antenna connector is designed with permanent attachment and no consideration of replacement. Therefore the EUT is

considered sufficient to comply with the provision.

**End of report**
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